XKXXXXXKXXXXKKXXXKXXXXXKXKXXKXXKXXXXXXXXXKXXXKXXXXK
KXKXXXKXKXXXXXXXXXXXXXXXXKKXXXKKXXXXXXKKKKKKXKKKK
KXRXULKXKRRU XK A XX AKX K AR AR N ALK R AR ALK KKK
KXRKXKXXXXA AKX EHAR KRG AR AKX REH AR KRR KRR KX X
KAXRAXKAX XXX KAR XL XA R R KRR KUK L Y KA KA XY KKK KR KKK
KRXNK IXRA AKX KKK KK KKK AN UK KKK KKK KKK
AXXALCAKIEXE R KRR AAL KRR ARKRX KR KX XK KKK
KXXKXKXR XU XAXNXRER KKK XK UKXX AR KRR XK KKK

KAUKAKX R K ARHEX XX AR AKX IR R XXX KRR KRR KRR
2293208588838 888858 008083833 ESE S

KXXHXK L IR UK XXX KKK K XXX NN AR L
AXAXXXAK AKX KA AR RX XK K KAANXRKKEK
HEXKKXXKXYAXXXKK KKK KXKXXKXX K
KRXXKKARXX KA X ANKAX K KRR KK

1299803980558 38888895898
HARXKAXXKAXRX XK AKX KA KX

HAXAXXXXAKKAKXXNARALRKK X

KXXAXXKAXXKKXKRXAKK

KXXXXAXXXXXNKH KX

XXUXXXXKXXXXX

HAXAKNKXARXXXX
KXUAXXKXKX YK
KXAXXKY
XXXXX

XXX

X

X

XXX

XXXXX

XAXXXKX

XXXXXXXKXK
XAXXAKXKKXX
XXAXXXAAXXRXXX

XXX AXKXXXAXXNK X
RAXKXXXXXXXXAKKXXX
KXEKXXXAXXKUXXXXXX XX X
KXXAXUX XXX XNXKXXLXX XX

HXXAXX XX AXXXXAXXAXKXXKK X

KXXXXXX XXX ARXXKKAXXXKHARXXX
AUAXAAAXXX XXX XXX KA AXXXXNXX X
XXXXXXXXX XXX XA XXX RX XXX KX KKK K

KEAURXK KA XXX X XKL AKX XY KK KX K
XEXKXXXKEUXXHRAXXXXXXRXXKX XXX XK ANXXKX
(929299933893 80399845 5393539343384 894
1320999992923 895488 3938333333888 3 5848

AXKXXXXX KV XXX KK AAXA KK EA KKK KK XX UK AKX XK
1299993299999 3$85588888388833 543803888848
122289999923 88.88 890348558323 5333383¢448389:8:

L300 002.9322¢8$8$5946288353343840 3833483330230 08

R0 0089290882 8880 885883808003 83 8383080320930 8
122928999233 3.889999.$$5483339833333F33 04SSP
b2 222 82898298983333 8588383349003 880028838220 00232 S




EK-8500X-iP-002

VAX 8500/30/50

SYSTEM

Description - Lists the name of the part and pertinent speci-
fications (whe 1 required) . Asterisks preceding the descrip-
tion denote the suporaination of the part to the next higher
assembly

ILLUSTRATED
PARTS
BREAKDOWN

HOW TO USE THE 1PB

GENERAL
This {P8 15 compiled fallowing the arganization and nomencla-
ture of the engineering drawing structure.

MAJOR ASSEMBLY LOCATOR (When Applicable)

The Major Assembly Locator (first illustration) is an index that
provides a description and a figure reference for ali illustra-
nons used N this manuai

INDENTED PARTS LIST

This manual identifies each assembly teing broken down ifig-
ure reference cailout}. and ail parts of that assembly  Further
preakdown of an assembly ts shown by an asterisk () preced-
ing the item cailouts in the Description Cotumn. The number of
asterisks preceding an item 1s used to denote the subordina-
tion of that item with respect to the Major Assembly. A singiz
asterisk preceding an itern description indicates that the item
s part of the major assembly being illustrated. |tems that are
subordinate to single asterisks items. are denoted by two as-
terisks (") and immeadiately follow the related single asterisk
item. This system of part tdentification provides a means for
the user to idemify the next higher assembly item and make
alternate selections for parts when the reguired repiacement
part of assembly 1s not wmmediately availabie.

COLUMN CALLOUT DESCRIPTION
Figure and Item - Indicates the figure numbe: and item num-
ber of each part

DEC Part No - Lists the Digital part ordering number. A
blank in this cciumn inaicates a Digital part number was not
assigned at the ume of suplication.

ECO Cut-!'1- e notanon at the top of this column indicates
the ECO ievel ci '~ svstem (option}. at which the !IPB was
initially preparea. Subseaquent ECO level designations. that
modify existing parts or aad new Darts to the device are in-
serted in the EZ-0 Cut-:ncolurnn next to the part that is added
or modified.

Used On Code - Letters in this column correspond to the
vanation codes assignea n F:gure 1. Parts with an Alpha no-
tation{<} are used oniv In those option vanations. A biank indi-
cates that the sart 's used on all option variations.

Ref Fig No. - A cross -eference oetween illustrations. For
each Maior Assempiy. the number in this column denotes the
figure of the next igner assempiy. For all supassemblies. the
number 1n this column denotes the figure showing additionai
detaled breakaown.

PART NUMBER/PART DESCRIPTION SORT SECTION
Parts are sorted both numericaily and alphaoetically by de-
scription. referenceg o a location within the IPB. oy figure
number and item number

REVISION HISTORY CTHIA iPB
MANUALS
PRINTING £ECO LEVEL DATE REFERENCED
2nd Printing | 831BA-Y Q0002-0C2Ch RX50 £0007-200C8 14-0ULL-39
855BA~Y 00001-00005 70-18638 00003-27003
70-23575 855BA-00005 70-18932 00006-0C208
70-23145 B855BA-00005 70-18442 00003-0000a
70-22901  00000-00000 70-19118 00002-30002
70-22898 00000-00001 VR201-B 00053-21008
H405-A 00000-00602 73-19578 00008-200C8
H405-8B 00000-00004 70-19579 00003-00CC3
70-22920 00000-00003 LK201 00023-00C29
70-228385 00000-00001 70-18416 00006-00032
H940N-AF 00003-00005 RD52-A 0C000-20CCn
70-21700 00001-00002 RC32 00C00-0000%
70-31130 00001-00001
70-22913 00000-00002
H717F-A 00000-00005
PC38N 00000-00009
PC380 00003-00003
KDJ11-CA 00001-00001
BA50-A 00003-00003
70-18432 (00003-00003
H7862 00005-00007
70-20610 00001-00001
70-18970 00002-00003




Digital Equipment Corporation reserves the right, without notice, to make substitutions and modilica-
ticns in the specifications of products documented in this manual and further reserves the right 1o
withdraw any of these products from the market without notice.

Digital Equipment Corporation is not responsible for errors which may appear in the technical descrip-
tion (including illustrations and photographs) ot the products covered by this manual.

None of the descripticns contained in this manual imply the granting of any license whatsoever to make.
use or sell cquipment constructed in accordance therewith.

Copyright © 1989 by Digital Equipment Corporation. All rights reserved.

The postage-paid READER’S COMMENTS form on the last page of this document requests vour crir-
cal evaluation to assist us in preparing future documentation.

The following are trademarks of Digital Equipment Corporation

digitall

BASO
DEC
DECUS
LK201
PC380
PDP
RD32
RD52
RX S0
UNIBLS
VaAaX
VR2IOIL

Printed in U.S.A.




IPB-8500X

)

T
2]
3
7]
-
(1 4
<
o

)
(3]
b
o)
-
%
(1))
g
o)
h—
e
o]
S
[0}
(2]
Mm —
I
S
b}
X
o
[38)
w
«Q
—
[O)
L.
3
>
W



50H2Z

8500%x-01A-BD

Figure 1. 8530 Kernal Assembly (Sheet 2 of 3)

PARTS LIST
IPB-B500X

- D 4




- nd o
O~

=

60HZ

8500X-018-BD

Figure 1. 8530 Kernal Assembly (Sheet 3 of 3)

PARTS LIST

-3 - v IPB-8500X




FIG.& ECO
ITEM DEC cut-m | U587 | e
NO. DESCRIPTION PART NO. |881BA-Y | cope | no.
1~ 8530 KERNEL SYSTEM
Code A-lUsed on Model 851BA-YA (120V) 851BA-YA A
Code B-Used on Mode! 851BA-YB (240V) 851BA-YB B
1 *CABINET SUBASSEMBLY 70-23575-01 2
2 *DOOR ASSEMBLY, FRONT 70-22901-01 3
3 *Panel Assembly, Kick 70-21704-02
4 *Panel Assembly, End 70-19485-00
5 *Nut, Kep No.1/4-24 90-08203-00
6 *Panel Assembly, Logo 70-23572-01
7 *Screw, Phl Flat Hd No.10-32 x 5/16 90-06070-02
8 *Screw, Sems Truss Hd No.10-32 x 3/8 90-00049-11
9 *Washer, Flat No.10 90-06664-00
10 *Nut, Kep No. 10-32 90-06565-00
11 *BOX ASSEMBLY, POWER INPUT (120V) H405-A A )
*BOX ASSEMBLY. POWER INPUT (240V) H405-8B B 6
12 *Screw, Truss Ph Hd No. 6-32 x 1/2 90-00049-11
13 *Cord Assembly, Power 17-00442-17
14 *Harness Assembly 17-01198-01
15 *Enveiope, Clear 99-07690-01
16 *Plug, ID #1 12-23701-01
17 *Plug, ID #0 12-23701-16
18 *Kit, Plug ID 12-23701-18
19 *Cover, Top 70-19497-04
20 *Screw, Sems Phl Hd No.10-32 x 1/2 90-09700-00
21 *DOOR ASSEMBLY, REAR 70-22899-01 4
22 | *Power Supply, H7180 5/5.2V @200A Module H7180-A
23 *Power Supply, H7189 +/-5V @85A Module H7186-A
24 *Power Supply, H7187 +/-2.5V Module H7187-A
25 "EMM Assembly. H7188 H7188-AB
26 "Module, BIF Power H7189-A
27 *Module Assembly, Small Blank 70-21639-01
28 *Controller, CPU Module Set W/Memory KA85-AA
29 *Moduie, 4MB Memory (deleted) MS88-AA 00006
30 *Filler Assembly, Module 70-23091-01
31 *Bl Channel #0 DB88-AF
32 *Cable Assembly W/Wrist Strap 12-24023-01
33 *Screw,Sems Hex Hd No.10-32 x 1/2 90-10156-00
34 *Retainer, U-Nut No.10-32 90-07786-00
35 *Transformer, P=6KV 50/60HZ 16-24764-01 B
36 *CONSOLE SUBSYSTEM, PC38N PCIBN-AA 14
IPB-8500X -4 -




FIG.& Hl ECO USED | REF
ITEM DEC CUT-IN ON | FIG
NO. DESCRIPTION PART NO. |%1BA-Y | cope | no.
_ 00000
1- ITEMS (Not Shown)
*Keys, Cabinet Door (added) 12-26339-01 | 00005
LABELS (Not Shown)
*Label, “Danger High Currents” 36~-23542-01
*Label, “Assembly No.” 36-18307-05
*Label, “Bulkhead"” 36-25807-01
*Label, “Classified/License System"” 36-26212-01 B
*Label, “UC! Transformer” 36-25891-01 B
*Label, “Cable Table" 36-25537-01 B
*Label, “Cable Table" 36-25537-02 A
*Label, “FCC Class A Processor” 36-17880-02 A
*Label, “Serial/Power Rating” 36-26211-01 A
*Label, "Serial/Power Rating” 36-26211-02 B
*Label, “Serial/Power Rating” (Ireland) (added) |36-26211-03 | 00006 B
HARNESS/CABLES (Not Shown)
*Harness Assembly 17-01132-01 B
*Harness Assembly 17-01124-01 B
*Harness Assembly Wire (added) 17-01134-01 {00003
*Harness Assembly (BBU J20 to H405-A J6) 17-01593-01 | 00005
{added)
*Harness Assembly Wire (added) 17-01537-01 | 00005 B
*Harness Assembly Wire (added) 17-01536-01 | 00005 A
*Cable Assembiy (BBU J19 to SPC J13) (added) {17-01131--02 | 00005
“Cable Assembly (BBU J18 to SPC J14) (added) [17-01159-02 | 00005
*Cable Assembly (BBU J22 to H405-A J5)(added)|{17-00365-03 | 00005
2 - 5/6 -

IPB-8500X




-BD

01C

8500X-

Figure 1A. 8550 Kernal System (Sheet 1 of 3)

PARTS LIST

x
o
o
)
-]
I
m
a




60 HZ

8500X-01D-BD

Figure 1A. 8550 Kernal System (Sheet 2 of 3)

PARTS LIST

IPB-8500X -8 - v




B0HZ

8500X-01E-BD

Figure 1A. 8550 Kernal System (Sheet 3 of 3)
PARTS LIST

~9- A 4 IPB-8500X




FIG.& F| ECO USED | REF
ITEM DEC CUT-IN ON | FIG
NO. DESCRIPTION PART NO. |%34-Y | cope | no.
1A- 8550 KERNEL SYSTEM
Code A-Used on Model B55BA~YA (120V) 855BA-YA c
Code B-Used on Model 855BA-YB (240V) 855BA-YB L
1 *CABINET SUBASSEMBLY 70-23145~01 2A
2 *BOX ASSEMBLY, POWER INPUT (120V) H405~-A c 5
*BOX ASSEMBLY, POWER INPUT (240V) H405-B D 6
3 *Screw, Sems Truss Hd No.6-32 x 3/8 90-00049-11
4 *Cord Assembly, Power 17-00442-17
5 *Harness Assembly 17-01198-01
6 *Transformer, P=6KV 50/60HZ 16-24764-01 D
7 *DOOR ASSEMBLY, FRONT 70-22901-01 3
8 *CONSOLE SUBSYSTEM, PC38N PC38N-AA 14
9 *Controller, CPU W/Memory KAB8-AA
10 *Module, 4MB Memory (deleied) MSB88-AA 00004
LR *Filler Assembly, Module 70-230%1-01
12 *Bl Channel #0 DB88-AF
13 *Power Supply, H7180 5/5.2V @260A H7180-A
14 *Power Supply, H7186 +/-5V @85A H7186-A
15 *Power Supply, H7187 +/-2.5V @100A H7187-A
16 *EMM Assembly, H7188 H7188-AB
17 *Regulator, Power H7189-A
18 *Module Assembly, Small Blank 70-21639-01
19 *Screw, Sems Phl Hd No.10-32 x 1/2 90-08700-00
20 *Washer, Flat 90-06664-~00
21 *Nut, Retainer No.10-32 90-07786-00
22 *Screw, Sems Ph! Pan Hd No.10-32 x 3/8 90-09228-10
23 *Nut, Kep No.10-32 90-06565-00
24 *Panel Assembly, Kick 70-21704~02
25 *Panel Assembly, Logo 70-23574-01
26 *Screw, Phl Flat Hd No.10-32 x 5/16 90-06071-02 | 00004
(replaces 90-06070-02)
27 *Panel Assembly, End 70-19485-00
28 *Nut, Kep No.1/4-20 90-08203-00
29 *Cover Assembly, Top 70-19497-04
30 *Screw, Sems Hex Hd No.10-32 x 1/2 80-10156-00
31 *DOOR ASSEMBLY, REAR 70-22899-01 4
32 *Envelope, Clear 99-07690-01
33 *Plug, Node ID #1 12-23701 -01
*Plug, Node ID #0 12-23701-16
*Node Plug Kit 12-25701-18
34 *Cable Assembly W/Wrist Strap 12-24023-01
IPB-8500X

- 10 -




(FIG.& f_Eco

USED | REF
ITEM DEC CUT-IN oN | FIG
NO. DESCRIPTION PART NO. |88185-Y | cope | no.
‘j=e‘

1A ITEM (Not Shown)

*Keys (added) 12-26339-01 | 00004

LABELS (Not Shown)

*Label, “Bulkhead"” 36-25807-01

*Label, “System Classified/License” 36-26212-01 D

*Label, “UCI Transformer” 36-25891-01 D

*‘Label, “Cable Table” 36-25537-01 D

*Label, “Cable Tabile” 36-25337-02 C

*Label, “FCC Class A Processor” 36-17880-02 C

*Labe!, "Danger High Currents” 36-23543-01

“Label, “Serial/Power Rating” 36-26211-01 C

*Label, “Serial/Power Rating” 36-26211-02 D

*Label, “Serial/Power Rating” 36-26211-03 D

*Label, "Assen.oly No." (replaces 36~-18307-01) ]36-18307-05 | 00004

HARNESS/CABLE (No. Shown)

*Harness Assembly 17-01132-01 D

*Harness Assembly 17-01134-01 D

*Harness Assemuoly (BBU J20 to H405-A JB) 17-01593-01 | 00005

(added)
*Harness Assembly (added) 17-01537-01 | 00005 o
"Harness Assembly (added) 17-01536-01 | 00005 D

*Canle Assembly (BBU J19 to SPC J13)(added) 17-01131-02 | 00005
*Cable Assembly (BBU J18 to SPC J14) (added) }17-01159-C2 | 00005
*Cable Assembi, 738U J27? to H405 J5) (added) |17-00365-03 | 00005

2 - 11/12 - IPB~-8500X




Figure 2. Cabinet Subassembly (Sheet 1 of 4)

IPB-8500X

PARTS LIST

- 13 -

~r



4 //

01 23

8500X-02A-BD

Figure 2. Cabinet Subassembly (Sheet 2 of 4)

PARTS LIST

- 14 -

iPB-8500X



8500X-~-02B-BD

Figure 2. Cabinet Subassembly (Sheet 3 of 4)

PARTS LIST

- 15 - v 1PB-8500X




] -
'33\@@@ /

' 8500X-02C-BD

Figure 2. Cabinet Subassembly (Sheet 4 of 4)

IPB-8500X - 16 - PARTS LIST
<




FIG.& Dl ECO
ITEM DEC CUT-IN
NO. DESCRIPTION PART NO, |70-23375
e
2~ CABINET SUBASSEMBLY 70-23575-01 1
1 *HIGHBOY ASSEMBLY, SINGLE WIDTH 70-22920-02 { 00002 7
(replaces 70-22920-01)
2 *Backplane Assembly, CPU 70-23573-23
3 *Screw, Self Tapping Phl Na.6 x 1/2 90-09800-23 | 00002
(replaces 90-09800-18)
4 *Backplane Assembly, Memory 70-23426-01 | 855BA-Y
(replaces 70-23949-01) 00005
5 *Screw, Sems Phl Pan Hd No.8-32 x 3/8 90-10174-02
6 *Backplane Assembly, Moduier Power 54-16709-01
7 *Washer, Flat 90-06656-00
8 *Screw, Sems Phl Pan Hd No.6-32 x 1/2 90-00049-34
9 *Shield, Backplane 74-32070-01
16 *Nut, Kep No.10-32 90-06565-00
11 *Washer, Flat 90-06664-00
12 *Sensor, Air Flow W/LED 12-22805-02
13 *Screw, Flat Hd No.8-32 x 3/8 90-06037-02
14 *Thermistor, Temperature Mtg. Pkg. 12-19526-01
15 *Screw, Sems Phi Pan Hd No.8-32 x 3/8 90-10174-01
16 *Bracket, Sensor 74-30763-01
17 *Bracket, Bl Cable 74-32891-01
18 *Screw, Phl Truss Hd No.8-32 x 3/8 90-06037-03
19 *Bracket, CPU Bus (Top) 74-32745-01
20 *Bracket, CPU Bus (Bottom) 74-32746-01
21 *GSecrew. Sems Phl Pan Hd No.8-32 x 1/4 90-09545-00
22 *Screw, Sems Phi Pan Hd No.8-32 x 1/2 90-09545-01
23 *Harness Assembly 17-01061-01
24 *Standoff, Hex No.8-32 90-00001-34
25 *Screw, Phl Truss Hd No.8-32 x 5/8 90-06040-03
26 *Washer, Flat (replaces 70-06659-00) 90-10816-01 | 855BA-Y
00005
27 *Screw, Shoulder 90-10639-01
28 *Plate Assembly, Mounting 70-23417-02
29 *Standoff, Hex No.10-32 90-00001-21
30 *Screw, Phl Truss Hd No.10-32 x 1/2 90-09700-00
31 *Nut, U No.10-32 90-07786-00
32 *Grommet 12-25469-01
33 *Baffle, Side 74-31338-01
34 *Bracket, Support 74-32223-01
35 *Washer, Flat 90-06662-00
36 *Controller, System Power 70-22873-01
37 *CONTROLLER, H7176 POWER H7176-A 13
38 *Module, H7060 Control/Start-up Power H7060-A
39 *Module, H7061 Interface Logic H7061-A
40 *CAGE ASSEMBLY, CARD HO400-AF 9
2 - 17 -

1PB~8500X




FIG. & o ECO |,
ITEM DEC cur-in | YRR | BT
NO. DESCRIPTION PART NoO. [79-2357% | cope | no.
2-
41 *Screw, Phl Truss Hd No.10-32 X 1/2 90-00049-04
42 *Door, CPU Bezel 74-31552-01
43 *Door, Bezel 74-31552-02
44 *Filter, Air 12-23034-05
45 *Mount, Cable Tie 90-08264-00
46 *Tie, Cable 90-07032-00
47 *Screw, Phl Pan Hd No.2-56 x 1.00 90-06007-01 | 00002
(replaces 90-08030-~01)
48 *Nut, Hex No.2-56 90-06555-00
49 *Washer, Split Lock 90-06687-00
50 *Tie, Cable 90-07031-00
51 *Baffle Agsembly 70-22912-01
52 *Pad, Foam 12-25961-01
83 *PANEL ASSEMBLY, CONSOQLE DISTRIBUTION 70-21700-01 10
54 *Bumper, Door Stop 12-23079-G2
55 "Plenum Assembly 70-23151-01
56 *Harness Assembly, Wire 17-00765-01
57 *Guard, Finger 70-23592-01
58 *Bracket, Housing 74-26802-02
59 *Card Edge (3 Pin) 12-17567-00
60 *Screw, Phl Pan Hd No.6-32 x 5/16 90-09701-00
61 *HARNESS ASSEMBLY, BLOWER POWER 17-01133-01 | 855BA-Y
(deleted) 00005
62 *Bus Bar, CPU Power Distribution 17-01166-01
63 *Bus Bar Assembly, 5V Power 17-01507-01 | 855BA~-Y
(replaces 17-01160-01) 00005
64 *Plate, Insert 74-30607-02
GE *Washer, Flat 90-06668-00
66 “Screw, Phi Pan Hd No. 6-32 x 1/2 90-06025-01 | 00002
(replaces 90-07793-01)
67 *Plate, Insert (added) 74-30607-01 | 855BA~-Y
00005
HARNESS/CABLE (Not Shown)
*Harness Assembly, Blower Power 17-01130-01
*Harness Assembly, Wire 17-01144-01
*Harness Assembly, Wire 17-01145-01
*Harness Assembly, Wire 17-01210-01
*Harness Assembly, Wire 17-01178-01
*Harness Assembly, Wire 17-01179-01
*Harness Assembly, Wire 17-01180-01
*Harness Assembly, Wire 75 OHM (deleted) 17-01225~01 | 00002
*Cable Assembly, Flat 17-01219-01
*Cable Assembly (replaces 17-01131-01) 17-01825-01 ; 00001
*Cable Assembly, CPU/MEM Jumper 17-00652~01
*Cable Assembly, 55 OHM 17-00555~01
*Cable Assembly, 75 OHM 17-01172-01
*Cable Assembly, EMM Signal 17-01148-~01
IPB-8500X - 18 -




(((((((((((

hY

i DAY,

2%

AIANAT TR A LRI ]
EY -
»

N e .

AN A\ \
/
.
/ .. ;
/

N
\ N 3
~. Ry ® .
Y \
hl N\, \ o
4 \ ", ° . " \
hY 3 . A\
Y \ \
R . ° \
3 3 3
YN 5 N t XY
. . B
: - o b
S . NI,
R 3 B
PO W\ @ a .
W =T = g
\ yﬂ: ST =
DN
:V/ )
i\ -
4 RS
P
s /
/ A i

I XX T PRPrL) -2

8500X-02D-BD

38 39

Figure 2A. Cabinet Subassembly (Sheet 1 of 4)

PARTS LIST

IPB-8500X

- 19 -



o0~ N

8500 -02E-BD

Figure 2A. Cabinet Subassembly (Sheet 2 of 4)

PARTS LIST
IPB-8500X - 20 -




8500X-02F-BD
Figure 2A. Cabinet Subassembly (Sheet 3 of 4)

PARTS LIST
IPB-8500X




IPB-8500X

an

47
— 48
1 , 49
56 /
Ll
—e

ié\m

©

Figure 2A. Cabinet Subassembly (Sheet 4 of 4)

PARTS LIST

D 4

- 22 -

8500X-02G-BD




"FIG.& - D] ECO e
. F
ITEM DEC CUT-IN “SEP I;IEG
NO. DESCRIPTION PART NO. 7023145 | cope | no.
2A- CABINET SUBASSEMBLY 70-23145-01 1A
1 *HIGHBOY ASSEMBLY, SINGLE WIDTH 70-22920-02 | 00002 7
(replaces 70-22920-01)
2 *Backplane Assembly, CPU 70-23098-01
3 *Screw, Self Tapping Phl No.6 x 1/2 90-09800-23 | 00002
(replaces 90-09800-18)
4 *Backplane Assenbly, Memory 70-24626-01 | 00002
(replaces 70-23949-01)
5 *Screw, Sems Phl Pan Hd No.8-32 x 3/8 90-10174-02
6 *Backplane Assembly, Moduler Power 54-16709-02
7 *Washer, Flat 90-06656-00
8 *Screw, Sems Phl Pan Hd No.6-32 x 1/2 90-00049-34
9 *Shield, Backplane 74-32070-01
10 *Nut, Kep No.10-32 90-06565-00
11 *Washer, Flat 90-06664-00
12 *Sensor, Alr Flow W/LED 12-22805-02
13 *Screw, Flat Hd No.8-32 x 3/8 90-06037-02
14 *Thermistor, Temperature Mtg. Pkg. 12-19526-01
15 *Screw, Sems Phl Pan Hd No.8-32 x 3/8 90-10174-01
16 *Bracket, Sensor 74-30763-01
17 *Bracket, Bl Cable 74-32891-01
18 *Screw, Phl Truss Hd No.8-32 x 3/8 90-06037-03
19 *Bracket, CPU Bus(Top) 74-32745-01
20 *Bracket, CPU Bus(Bottom) 74-32746-01
21 *Screw, Sems Phl Pan Hd No.8-32 x 1/4 90-09545-C9
22 *Screw, Sems Ph! Pan Hd No.8-32 x 1/2 90-09545-01
23 *Harness Assembly, Wire 17-G1081-01
24 *Standoff, Hex No.8-32 90-00001-34
25 *Screw,Ph! Truss Hd No.8-32 x 5/8 90-06040-03
26 *Washer,Flat (replaces 90-06559-00) 90-10818-01 | 8556A-V
00005 i
27 *Screw,Shoulder 90-10639-01
28 *Plate Assembly, Mounting 70-23417-02
29 *Standoff, Hex No.10-32 90-00061-21
30 *Screw, Phl Truss Hd No.10-32 x 1/2 90-09700-00
31 *Nut, U No.10-32 90-07786-00
32 *Grommet 12-25469-01
33 *Baffle, Side 74-31338-01
34 *Bracket, Support (SPC) 74-32223-01
35 *Washer, Flat 90-06662-00
36 *Controller, System Power 70-22873-~01
37 *CONTROLLER, H7176 POWER H7176-A 13
38 “Module, H7060 Control/Start-up Power H7060-A
39 *Module, H7061 Interface Logic H7061-A
40 *CAGE ASSEMBLY, CARD H9400-AF 9
41 *Screw, Phl Truss Hd No.10-32 X 1/2 90-00049-04
42 *Door, CPU Bezel 74-31552-01
43 *Door, Bezel 74-31552-02 :
44 *Filter, Air 12-23034-05 i
2

- 23 -

1PB-8500X




?,

FIG T ECO | yar
& D
ITEM DEC CUT-IN Ugﬁo ?:Fg
NO. DESCRIPTION PART NO. |70-23135 | cope | No.
2A
45 *Mount, Cable Tie 90-08264-~00
46 *Tie, Cable 90-07032-00
47 *Screw, Phl Pan Hd No.2-56 x 1 3/8 80-06007-00 | 00002
{replaces 90-08030-01)
a8 *Nut, Hex No.2-56 90-06555-00
49 *Washer, Split Lock 90-06687-00
50 *Tie, Cable 90-07031-00
51 *Batfle Assembly 70-22912-01
52 *Pad, Foam 12-25961-01
53 *PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 10
54 *Bumper, Door Stop 12-23079-02
55 *Plenum Assembly 70-23151-01
56 *Harness Assembly, Wire 17-00765-01
57 *Guard, Finger 70-23532-01
58 *Bracket, Housing 74-26802-02
59 *Card Edge (3 Pin) 12-17567-00
60 *Screw, Phl Pan Hd No.6-32 x 5/16 90-09701-00
61 *HARNESS ASSEMBLY, BLOWER POWER 17-01130-01 | 855BA-Y 11
(deleted) 00005
62 *Bus Bar, CPU Power Distribution 17-01166-01
63 *Bus Bar Assembly, 5V Power 17-01507-01 | 855BA-Y
. {replaces 17-01160-01) 00005
64 *Plate, Insert 74-30607-02
65 *Washer, Flat 90-06668-00
66 *Screw. Phl Pan Hd No. 6-32 x 1/2 90-05025-C* | 00002
(replaces 90-07793-01)
67 *Plate, Strap (added) 74-30607-01 | 855BA-Y
00005
HARNESS/CABLE (Not Shown)
*Harness Assembly, Wire (deleted) 17-01133-01 | 855BA-Y
00005
*Harness Assembly, Wire 75 Ohm (deleted) 17-01225-G1 ! 00002
*Harness Asseml:lv, Wire 17-01144-01
*Harness Assembly, Wire 17-01:45-01
*Harness Assembly, Wire 17-01210-01
*Harness Assernbly, Wire 17-01178-01
*Harness Assembly, Wire 17-01179-01
*Harness Assembly, Wire 17-01180-01
*Cable Assembly, (replaces 17-01131-01) 17-01825-01 | 00003
*Cable Assembly, Flat 17-01219-01
*Cable Assembly, Jumper CPU/MEM 17-00652-01
*Cable Assembly, 55 Ohm 17-00555-01
*Cable Assembly, 75 Ohm 17-01172-01
*Cable Assembly, EMM Signal 17-01148-01
IPB-8500X - 24 -




o,

/
/
/]

%
S

8500X-03-BD

Figure 3. Door Assembly, Front

PARTS LIST




FIG.& ECO
ITEM DEC 7%“;;;” 1 UcS;E.D ?Fg
NO. DESCRIPTION PART NO. 50003 CODE | NO.
+=m== —— e e
3- DOOR ASSEMBLY, FRONT 70-22901-01 1, 1A
1 *Weldment. Front Door 70-22902-01
2 *Latch, Offset 12-24095-01
3 *Hinge Assembly (LH) 12-20203-01
4 *Washer, Flat ¢0-06664-00
5 *Nut, Kep No.10-32 90-06565-~00
6 *Ground Strap 12-13756-07
7 *Label, “Ground" 36-13272-00
IPB-8500X - 26 -




8500X-04-BD

Figure 4. Door Assembly, Rear

PARTS LIST
IPB-8500X




FIG.&

B{ ECO
ITEM DEC 7%”;5:3"39 Ugﬁo ':FGF
NO. DESCRIPTION PART NO. 60000 CODE | NO.
# —_———— —— ———————
4- DOOR ASSEMBLY, REAR 70-22899-01 1,1A
1 *Weldment. Rear Door 70-22900-01
2 *Latch, Offset 12-24095-01
3 *Hinge Assembly (RH) 12-20203-02
4 *Washer, Fiat 90-06664-00
5 *Nut, Kep No.10-32 90-06565-00
6 *Ground Strap 12-13756-07
7 *Label, “Ground" 36~13272-00
IPB~8500X - 28 -




8500X-05-BD

Figure 5. Box Assembly, Power Input (120V) (Sheet 1 of 2)

PARTS LIST IPB-8500X

D 4




8500X-05A-BD

Figure 5. Box Assembly, Power Input (120V) (Sheet 2 of 2)

PARTS LIST

IPB-8500X - 30 - v



- 31 -

FIG.& ECO R
ITEM DEC CUT-IN USED ng
NO. DESCRIPTION PART NO. | H405-A | cope | no.

00000

5- BOX ASSEMBLY. POWER INPUT (120V) H405~-A AC 1,1A

1 *Panel, Front 74-32354-01
2 *Extender, Housing 74-32778-01
3 *Screw, Phl Pan Hd No. 6-32 x 7/16 90-06023-01
4 “Nut, Kep No.6-32 90-10586-02
5 *Cap Assembly 12-16734-00
6 *Washer, Flat 90-06659-00
7 *Bracket, Cap Retainer 74-33074-01
8 *Screw, Phl Pan Hd No.6-32 x 3/8 90-09984-00
9 *Connector., 7 Pin 12-11537-00
10 *Lamp, Devices Pilot (replaces 12-05303-00) 12-05303-01 | 00002
11 *Holder. Fuse 12-21126-C1
12 “Fuse. Slo Blo 1A 90-07212-00
13 *Carrier, Fuse 12-21126-03
14 *Filter Assembly, Line (replaces 12-21258-02) 12-23555-03 | 00001
15 "Washer, internal Tooth Lock 90-06632-00
16 *Screw. Phl Pan Hd No. 4-40 x 3/8 90-06011-01
17 *Filter Assembly, Line 12-26355-01
18 *Screw, Phi Pan Hd No. 6-32 x 1/4 90-10174-00
19 *Bracket. Line Cord 74-32257-01
20 *Cord Assembly, Power 17-01294-01
21 *Relief, Strain (replaces 12-14574-03) 12-14574-02 | 00001
22 *Nut. Lock 90-09309-01
23 | *Standoff, No.6-32 x 5/16 90-00001-38
24 *Cover, Terminal 74-32258-01
25 *Screw, Phl Pan Hd No. 6-32 x 5/16 90-10155-00
26 *Washer, Split Lock No. 6 90-07801-00
27 *Nut, Cap No. 6-32 90-10439-01
28 *Circuit Breaker. 6.0A 250V (added) 12-19912-01 | 00002
29 *Washer. External Tooth Lock No. 6 90-08270-00
30 *Screw, Phl Flat Hd No. 6-32 x 5/16 90-00039-24 | 00002
(replaces 90-08404-02)
31 *Rod. Actuator 74-32259-01
32 “Nut. Kep No. 10-32 90-06565-00
33 *Washer, Flat 90-09273-01
34 *Fifter, Line 120/208V, 12 A, 50/60Hz 12-25185-01
35 *Cable Assembly, Bulkhead Box Internal 17-01565-01 | 00002
(replaces 17-01182-01)
36 *Panel. RH Side 74-32252-01
37 *Panel. LH Side 74-32252-02
38 *Bracket, Breaker Mounting 74-3225€-01
39 *Cover, Top 74-32254-01
2

iPB-8500X




C| ECO
FIG.& USED | REF
ITEM DEC CUT-IN ON | FIG
NO. DESCRIPTION PART NO. | "g0>-4 | cope | No.
e — e ——— - —
5-
40 *Cover, Bottom 74-32255-01
41 *Panel, Rear (replaces 74-32251-01) 74-34822-01 | 00002
42 *Washer, Flat 90-06664-00
43 *Module, Isolation (54-18456-01) 20-28124-01
44 *Circuit Breaker, 20.0A 240V 12-25471-02 | 00002
(replaces 12-25471-01) :
45 *Connectar, Power RCPT (250V 6A)(added) 12-14157-06 | 00002
LABELS (Not Shown)
*Label, “Fuse Warning” 36-26214-01
*Label, “Bulkhead” 36-26181-01
*Label, “Serial/Power Rating” 36-26211-04
HARNESSES/JUMPERS (Not Shown)
*Harness Assembly. Wire (added) 17-01339-01 {00002
*Harness Assembly, Wire 17-01334-01
*Cable Assembly, Jumper 17-01333-01
*Cable Assembly, Jumper 17-01333-02
IPB-8500X - 32 -




8500X-06-BD

Figure 6. Box Assembly, Input Power (240V) Non-Domestic

- 33 - PARTS LIST IPB-8500X

&



FIG. & T ECO
ITEM DEC cut-n | PSR | R
NU. DESCRIPTION PART NO. Hgggag CODE | NO.
6- BOX ASSEMBLY. POWER INPUT (240V) H405-B BD 1.1A
1 *Panel, Front 74-32250-01
2 *Screw, Phl Pan Hd No. 6-32 x 7/16 90-0€023-01
3 *Nut, Kep No. 6-32 90-10586-02
4 *Washer, Flat 90-06659-00
5 *Screw, Phl Pan Hd No. 6-32 x 3/8 90-09984-00
6 *Fuse Block, 30A 12-25633-01
7 *Fuse, 30A, 600V 12-22572 -02
8 *Filter, Power Bus 12-23555-03
9 *Washer, Internal Tooth Lock 90-06632-00
10 *Screw, Phl Pan Hd No. 6-32 x 3/8 90-06011-01
11 *Filter Assembly, Line 12-26355-02
12 *Screw, Phl Pan Hd No. 6-32 x 1/4 90-10174-00
13 *Bracket, Line Cord 74-32257-01
14 *Harness Assembly, 5 Conductor 15’ 17-01295-01
Unshielded Power
15 *Relief. Strain (replaces 12-14574-05) 12-14574-03 { 00002
16 *Nut, Lock 90-09309-01
17 *Standoff, No. 6-32 x 5/16 90-00001-38
18 *Cover, Terminal 74-32258-01
19 *Screw, Phi Pan Hd No. 6-32 x 5/16 90-10155-00
20 *Washer, Split Lock No. 6 90-07801-00
21 *Nut, Cap No. 6-32 x 5/16 90-10439-01
22 *Circuit Breaker, 11.0A, 480V 12-25550-02 | 00001
{replaces 12-25550-01)
23 *Washer, External Tooth Lock No. 6 (deleted) ¢0-08270-00 | 00002
24 *Screw, Mach Phl Flat Hd No. 6-32 x 5/16 90-00039-24 | 00001
(replaces 90-08404-02)
25 *Rod, Actuator 74-32259-01
26 *Nut, Kep No. 10-32 90-06565-00
27 *Retaining Ring 90-09273-01
28 *Cover, Actuator 74-32674~-01
29 *Filter, Power Line 9A 12-26306-01
30 *Bracket, Breaker Mounting 74-32256-01
31 *Circuit Breaker, 6.0A 250V 12-19912-01
32 *Panel, RH Side 74-32252-01
33 *Panel, LH Side 74-32252-02
34 *Screw, Mach Phil Truss Hd No. 6-32 x 3/8 90-06022-01 |} 00004
(replaces 90-06024-03)
35 *Cover, Top 74-32254-01
36 *Cover, Bottom 74-32255-01
37 *Panel, Rear (replaces 74-32251-01) 74-34822-01 | 00001
38 *Washer, Flat 90-06668-00
39 *Harness Assembly, w/One 18 Position 17-01591-01 | 00002
Connector (J2) and Four Ring Terminals
(replaces 17-01240-01)
L
IPB-8500X - 34 -




FIG.&

Dl ECO
ITEM DEC CUT-IN ”85” i
NO. DESCRIPTION PART NO. | H95-8 | cope | no.
65—
40 *Connector, 3 Position Power Recepticle (added)|12-14157-06 | 00001
41 *Module, !solation (added) 20-28124-01 | 00001
42 *Jumper Assembly, 600V Power Grnd/Chassis 17-01592-01 | 00001
(added)
HARNESS/JUMPER/CABLE TIES (Not Shown)
*Harness Assembly, Wire 17-01339-01
*Cable Assembly, Jumper (Red) (FB to CBI) 17-01366-01
“Cable Assembly, Jumper (Yeiflow) (FB to CBI) 17-01366-02
*Cabie Assembly, Jumper (Brown) (FB to CBI) 17-01366-03
*Cable Assembly, Jumper (300V) 17-01590-01 | 00001
(replaces 17-01353-01)
*Jumper Assembly (added) 17-01573-01 | 00001
*Harness Assembly, Internal Neutral (added) 17-01572-01 | 00001
"Tie, Cable Bundle 90-07032-00
LABELS (Not Shown)
‘Label, "Bulkhead"” 36-26181-02
*Label, "Fuse Warning” 36-26213-01
*Label, "Serial/Power Rating. Non-Domestic” 36-26211-05
*Label, "Serial/Power Rating” (Ireland) 36-26211-06

IPB~-B500X



IPB~-8500X

8500X-07-8BD

T

2

-

o

|

o«

<

- o,

.g.gn.a.uﬂﬂ.zba”akﬂ S R L X N N T W ﬁHWﬂ..uﬂ..uhﬂ.HH.dﬁﬂihﬂ:
A\ N \ N \ N Wi o\t \ N Y _
DY [ ~

m\..:b S - -
" .

,/
3
f?

Figure 7. Highboy Assembly, Single Width (Sheet 1 of 2)




8500X-07A-BD

TN

PARTS LIST

- 38 -

R

.0s§
J.

Figure 7. Highboy Assembly, Single Width (Sheet 2 of 2)

IPB-8500X



-39 -

; —
FIG.& bl ECO | ysep | REF
ITEM DEC CUT-IN ON | FiG
NO. DESCRIPTION PART NO. |70:22920 | cope | no.
7- HIGHBOY ASSEMBLY, SINGLE WIDTH 70~22920-02 | 00001 2.2A
(replaces 70-22920-01)
1 *FRAME ASSEMBLY, SINGLE 70-22895-01 8
2 *Mover Assembly, Air 70~-22460-01
3 | "Gasket Assembly 70~-19605-11
4 *Gasket Assembly 70-19605-23
5 *Gasket Assembly 70-19605-18
6 *Clip, Nylon 12-21535-01
7 *Rivet 90-10413-03
8 *Cage Assembly, Card MPS 70-23072-01
9 *Screw, Phi Pan Hd No.6-32 x 1/2 90-06024-01
10 *Washer, Flat No.6 90-06653-00
11 *Nut, Well No.6-32 90-10115-00
12 *CAGE ASSEMBLY, LOGIC 70-22913--02 | 00001 12
(replaces 70-22913-01)
13 *Retainer, U-Nut No.10-32 90-07786-00
14 *Support Assembly, Central 70-23071-01
15 *Screw, Phl Flat Hd No.10-32 x 1/4 90-08007-02
16 *Screw, Phl Pan Hd No.1/4-20 x 3/8 90-06055-01
17 *Panel, Large Cover 74-32092-01
18 *Panel, Smalil Cover 74-32091-01
19 *Screw, Sems Truss Hd No.10-32 x 5/8 90-00063~41 | 00003
(replaces 90-09700-00)
20 *Bracket, Filter 74-33100-01
21 *Screw, Phl Pan Hd No.10-32 x 1-1/2 90-06079-~01
22 *Washer, External Tooth Lock 90-07651-00
23 *Washer, Fiat (replaces 90-10164-00) 90-06662~00 | 00002
24 *Spring, Compression 12-26354-01
25 *Spacer 90-00034-10
26 *Bracket, LH Filter Slide 74-31117-01
27 *Bracket, RH Filter Slide 74-31117-02
28 *Rivet 90-00030-21
29 | *Blower, Forward Curved 12-24625-01
30 *Support, Left Transformer 74-31998-01
31 *Guide, Pin 74-32231-01
32 *Nut, Kep No.10-32 90-06565-00
33 *Screw, Phl Pan Hd No.10-32 x 5/8 90-06074-01
34 *Cable Assembly, Ground Jumper 17-01176-01
35 *Screw, Sems Pan Hd No.10-32 x 3/8 90-09228-10
36 *Washer, Flat No.10 90-06664-00
37 *Screw, Hex Washer Hd No.8-32 x 5/16 90-09682-00
38 *Washer, External Tooth Lock Neo.t 90-08151-00
39 *Screw, Hex Hd No.1/4-20 x 1/2 90-06241-09
_
2

IPB-8500X




FIG.& 0| ECO
ITEM DEC  |cuT-in | YSEP | REF
NO. DESCRIPTION PART NO. [70-22920 | cope
ﬂ 00000
7~
40 *Washer, Split Lock 90-07797-00
41 *Spacer, Transformer Bracket 74-32268-01
42 *Bulkhead Assembly 70-22464-01
43 *Rivet 90-09241-00

LABEL (Not Shown)

*Label,"CPU Logic " 36-25676-01

IPB-8500X - 40 ~ 2



T
.........

AN

A\

\

8500X-08-BD

Figure 8. Frame Assembly, Single

IPB-8500X

)

| =
24
3
”
—
iL
<
o

- 41 -



FIG B| ECO
1G.&
ITEM DEC CUT-IN ”SEF ?:Fcf
NO. DESCRIPTION PART NO. |70-228%5 | copE | no.

8- FRAME ASSEMBLY, SINGLE 70-22895-01 7

1 *Support Assembly, Single Width 70-18889-00

2 *Rail, Lateral 74-26060-00

3 *Rivet 90-00030-21

4 *Rail, RH Double Vertical 74-26084-00

5 *Rail, LH Double Vertical 74-26084-01

6 *Rail, Single Horizontal 70-18901-00

7 *Rail, Single Bottom Horizontal 70-18892-00

8 *Bracket, Cage Frame Mounting 74-30798-01

9 *Rail, Single Horizontal 70-18891-00

10 *Screen, Single Bottom 74-26078-00

11 *Screw, Sems Hex Hd No.1/4-20 x 1/2 90-09988-00

12 =Seal, Front Single Angle 74-26402-01

13 *Screw, Hex Hd No.1/4-20 x 1/2 90-06241-09

14 *Nut, Kep No.1/4-20 90-08203-00

15 *Bracket, Rear Seal 74-26400-01

16 *Rivet (replaces 90-10003-01) 90-10030-21 | 00001

17 ~Seal, Front Angle 70-19145-00

18 *Seal, Rear Angle 70-19581-03

19 *Seal, Rear 74-26638-02

20 *Shield, Console 74-26639-01

21 *Bracket, Control Panel Mounting 74-27145-01

22 *Plate, Nut 74~-28105-01

23 *Screw, Sems Hex Hd No.10-32 x 1/2 90-09988-05

24 *Clip, Snap-in 90-10221-02

25 *Rivet (added) 90-10359-02 | 00001
IPB-B8500X - 42 -




8500X-09-BD

PARTS LIST

Figure 9. Cage Assembly, Card

x
o
o
n
0
\
m
8

- 43 -



"FIG. &

F| ECO
USED | REF
ITEM DEC CUT-IN oN | FiG
NO. DESCRIPTION PART NO. | "3i0° | cope | no.
9- CAGE ASSEMBLY, CARD H9400-AF 2,2A
1 *Cage Assembly, Card 70-22105-01
2 *Backplane Assembly 70-21473-01
3 *Screw, Phl Pan Hd No.6-32 x 1.00 90-06028-01
4 *Terminator-Bl, GOM Clock+Signal 20-24487-01
5 *Terminator-Bl, GIF Signal 20-24486-01
6 *Connector Assembly, 1/O Transition 12-22246-01 | 00005
(replaces 70-22128-01)
IPB-8500X - 44 - 2




8500X-10-BD

Figure 10. Panel Assembly, Console Distribution

- 45 - PARTS LIST IPB-8500X

D 4




FIG.& c| EcO
ITEM DEC %U;;%O ”SEP ';‘Fé
NO. DESCRIPTION PART NO. 50001 CODE | NO.
10- PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 2.2A
1 *Module, Console Distribution Connector 54-16817-01
2 ‘Panel 74-26404-15
3 *Washer, Fiat 90-08172-00
4 *Screw, Lock No.4-40 x 3/8 90-08451-08
5 *Screw, Sems Phl Pan Hd No.4-40 x 5/16 90-09643-03
6 *Screw, Captive No.4-40 12-19534-01
7 *Connector, Type D (added) 12-21155-01 | 00002
8 *Connector, Type D 25 pin (added) 12-25007-01 | 00002
LABEL (Not Shown)
*Label, "Serial” (replaces 36-22147-01) 36-22147-06 | 00002
IPB-8500X - 46 -




e T . —————
FIG.& Bl ECO
ITEM DEC CUT-IN “85" ':ﬁ;
NO. DESCRIPTION PART NO. | '7-01130) cope | No.
11- HARNESS ASSEMBLY, BLOWER POWER 17-01130-01 | 70-23145 2, 2A
{deleted) 00005
1 *Connector, (P1,P2) #3 Pin Mate-N-Lok 12-12167-00
2 *Terminal, (P1,P2) Pin Contact 12-12169-00
3 *Connector, (P5)6 Pin Mate-N-Lok 12-12167-06
4 *Terminal, (P5) Socket Contact 12-12170-01
5 *Strain Relief 12-24788-01
6 *Screw, Phl Pan Hd No.6-32 x 1/4 90-00062-10
7 *Strain Relief 12-24788-02
8 *Screw, Phi Pan Hd No.6-32 x 5/8 90-00062-16
9 *Cord, Power 17-00045-00
10 *Label 36-16073-00
3 7

Figure 11. Harness Assembly. Power Blower (deleted)

~ 47/48 -

8500X-11-BD

'PB-8500X



__—18

8500%X-12-BD

Figure 12. Cage Assembly. Logic

PARTS LIST

IPB-8500X

D 4

— 49 -



FIG B - c| ECO
&
ITEM DEC CUT-IN “SEP vt
NO. DESCRIPTION PART NO. [70-22813 | cope | No.
12- CAGE ASSEMBLY, LOGIC 70-22913-02 | 00001 7
(replaces 70-22913-01)
1 *Frame Assembly, Card Cage 70-23109-01
2 *Bracket, Logic Cage Mounting 74-32224-01
3 *Washer, Split Lock No.1/4 80-07797-00
4 *Screw, Hex Hd No.1/4-20 x 5/8 90-06242-09
5 *Guide Assembly, Card (RH) 70-21619-01
6 *Screw, Sems Phl Hd No.8-32 x 1/2 90-09545-01
7 *Washer, Flat No.8 90-06660-00
8 *Guide Assembly, Card (LH) 70-21619-02
9 *Guide Assembly, Card (RH) 70-22918-01
10 *Guide Assembly, Card (LH) 70-22918-02
11 *Clip, Electrostatic Di.charge 74-32703-01
12 *Screw, Self Tapping No.6-19 x 3/8 90-09800-02
13 *Screw, Self Tapping No.8 90-00062-69
14 *Slide, Interlock 74-31553-01
15 *Spacer, Interlock 74-31551-01
16 *Fastner, Triangle Crown Panel 90-10564-01
17 *Slide, Interiock 74-31550-01
18 *Sc.ew, Self Tapping Washer No.8 x 1/2 90-00061-27 | 00002
(replaces 90~-10112-01)
19 *Bezel, CPU Bottom 74-31554-01
20 *Guide Assembly, Top Card (Memory) 70-22561-01
21 *Guide Assembly, Bottom Card (Memory) 70-22560-01
22 *Screw, Sems Phl Pan No.8-32 x 1/2 90-09682-00 | 00002
(replaces 90-00049-28)
23 *Button, Locator 74-32525-01
24 *Screw, Phl Pan Hd No.1/4-20 x 5/8 90-06057-02
25 *Screw, Phl Pan Hd No.6-32 x 3/8 90-09989-00
LABEL (Not Shown)
*Label, “"ESP Static Symbol” 36-24214-02
IPB-8500X - 50 -




8500X-13-BD

Figure 13. Controller, H7176 Power

PARTS LIST

IPB-8500X

b 4



FIG.&

F| ECO
USED | REF
ITEM DEC CUT-IN oN | FG
NO. DESCRIPTION PART NO. [H7176-A | cope | nO.
13- CONTROLLER, H7176 POWER H7176-A 2.2A
1 *Module Assembly, Bulk Box 54-16782-01
2 *Panel, Bulk Box Side 74-32094-01
3 "Bracket, Bulk Box 74-32833-02
4 *Screw, Sems Phl Hd No.6-32 x 5/16 90-09701-00
5 *Spacer, Hex 90-06039-01
6 "Harness Assembly, Wire (replaces 17-01184-01);17-01574-01 | 00004
7 *Screw. Phl Pan Hd No.8-32 x 1/2 90-06039-01
8 *Nut, Kep No.8-32 90-06563-00
9 *Transformer 16-25480-01
10 *Mount, Cable Tie 90-08264-00
1" *Tie, Cable 90-07032-00
12 *Circuit Breaker 120V (replaces 12-25286-01) 12-25286-02 | 00004
13 *Screw. Phl Pan Hd No.6-32 x 1/4 90-06020-01
14 *Ground Strip 74-32892-01
15 “*Nut, Kep No.6-32 90-06560-00
16 “Nut, Kep No.10 -32 90-06565-00
17 *Spacer, Hax (added) 74-22846-00 | 00001
18 *Washer, ' lat (added) 90-06664-00 | 00002
LAZELS (Not Shown)
*Label, “Electrical Data” 36-26216-01
*Label, “"Fuse"” 36-25176~01
*Label, “Fuse"” (added) 36-26215-01 | 00002
*Label, "Ground" (added) 36-12680-02 | 00002
1PB-8500X - 52 -



PC38N
CONSOLE
SYSTEM



8500X-14-8D

Figure 14. Console Subsystem, PC38N

PARTS LIST
IPB-8500X




FIG - L ECO
1G. &
ITEM DEC CUT-iN “85“ paiy
NO. DESCRIPTION PART NO. | FC38M | cope | no.
$_ e —
14- CONSOLE SUBSYSTEM, PC38N PC38N-AA 1.1A
1 *SYSTEM UNIT ASSEMBLY, PC380 PC360-AA 15
2 *MONITOR ASSEMBLY, VR201 VR201-8B 27
3 *KEYBOARD ASSEMBLY, LK201 LK201-AA 30
4 *DISK DRIVE ASSEMBLY, RD32 RD32-EA 00003 3z2Aa
(replaces RD52-A)
5 *Stand, System VT2XX~AA
6 *Panel Assembly, Modesty 70-20760-01
7 *Moduie, Line interface (Not Shown) 54-15539-01
8 *Kit, Customer Consocle (Not Shown BT-ZMAAD-C3
9 *Module, 512KB RAM Daughter (Not Shown) MSC11-8
10 "Cable Assembly, 62 Pin (Not Shown) 17-00404-01
11 *Cable Assembly,Female/Femaie(Not Shown) 17-01337-01
12 | *Medallion (Not Shown) 74-27256-01
13 *Ring, Retaining (Not Shown) 90-10318-02
IPB-8500X ~ 34 - 2



8500%X-15-BD

Figure 15. System Unit Assembly, PC380

iPB-8500X

PARTS LIST

- 55~



FIG.& ol ECO
ITEM DEC CUT-IN
NO. DESCRIPTION PART NO. | PC380
00003
15- SYSTEM UNIT ASSEMBLY, PC380 PC380-AA 14
1 *ENCLOSURE ASSEMBLY, SYSTEM UNIT BAS50-A 17
2 *MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 16
3 *POWER SUPPLY ASSEMBLY, H7862 H7862-C 19
(120/220/240V)
4 *DISKETTE DRIVE, RX50 DUAL RX50-AA 22
5 *Module, RX50 Controlier 54-15058-00
6 *Cable Assembly 17-00285-00
7 *Cable Assembly, Power 17-00342-02
8 *Cable Agssembly 17-00280-00
9 *Nut, Push Round 90-09865-01
10 *Spring, Compression 12-20113-01
11 *Medallion, System Box 74-27256-08
12 *Cable Assembly, Video 17-00283-00
CABLES/LABELS (Not Shown)
*Cable Assembly, Printer 17-00300-00
*Label, "Equipment Warning, 100V" 36-17905-16
*Label, "Power Rating 100-120/220V" 36-20215-01
*Label, “Regulationsg” 36-20218-13
‘PB-8500Y - 56 -




Al

Kt
Lot i
119;:‘:“" i
)

-
>,

Lt o (2 ;/";' o - \
(@ AN
. ) s

= 12

&
w8

16
8500X-16-BD

Figure 16. Mother Board Assembly, System Unit

PARTS LIST

b 4

~-57- IPB-8500X




ECO

ITEM pec | cut-m | 580 | B
NO. DESCRIPTION PART NO. [*P.00-C4| cope | no.
16- MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 15

1 *Module Assembly, System 54-16237-01

2 *CARD CAGE ASSEMBLY 70-20611-02

3 **Ground Strap 74-29836-01

4 **Washer, Int Lock 90-06634~00

5 **Screw, Phl Pan Hd No. 7-16 x 5/16 90-10141-01

6 *Door, Card Cage 74-28266-02

7 *Thumbscrew, No. 4-40 x 5/8 12-20934-~01

8 *Screw, Phit Pan Hd No. 6-32 x 3/8 90-09708-00

9 *Thumbscrew, No. 4-40 x 3/8 12-20933-01

10 *Battery Pack 3.75V 12-19245-00

11 *PANEL ASSEMBLY, CONNECTOR 70-20610-01 20

12 *Nut, Kep No. 6-32 90-08185-00

13 *Screwlock, No. 4-40 x 3/16 90-08451-06

14 *Washer, Flat Nylon 90-06707-00

15 *Spacer, PC Board Support 74-28652-01

16 *Screw, Phl Pan Hd No. 6-32 x 1/2 90-10089-03
IPB-8500X ~ 58 - 2



8500X-17-BD

Figure 17. Enclosure Assembly, System Unit

PARTS LIST

. IPB-8500X

|
w
=]
|




FIG.& 8 ECO | usep | ReF
ITEM DEC g“{r-'” oN | FIG
NO. DESCRIPTION PART NO. | B280-A | cope | no.
17- ENCLOSURE ASSEMBLY, SYSTEM UNIT BA50-A 15
1 *ENCLOSURE ASSEMBLY, BOTTOM 70-18432~-00 18
2 *Pan Assembly 70-18981-00
3 *Screw, Phi Pan Hd No. 6-32 x 5/15 90-09708-00
4 *Enclosure Assembly, Top 70-18439-00

IPB-8500X - 60 -




FIG. &

ECO

ITEM DEC CUT-IN USED ':nch
NO. DESCRIPTION PART NO. 7063883‘ CODE | NO.
18- ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 17
1 *Enclosure. Bottom 74-25658-00
2 *Latch, Wire (R.H.) 74-26242-01
3 *Latch, Wire, {(L.H.) 74-26243-01
4 *Handle. Latch Wire 74-26537-01
5 *Washer, Flat 90-09775-01
6 *Spring. Compression 12-19914-01
7 *Ring, Retainer 90-09273-00
8 *Bumper, Rubber 90-08525-00

Figure 18. Enclosure Assempiy. Bottom

- 61:62 -

8500X-18-BD

IPB-8500X




8500X-19-BD

Figure 19. Power Supply Assembly. H7862 (Sheet 1 of 2)

IPB-8500X

PARTS LIST

- 63 -




0

Figure 19. Power Supply Assembly. H7862 (Sheet 2 of 2)

8500X-19A-BD

PARTS LIST

IPB-8500X - 64 - v




M
ITEM DEC STLATUNE M-l s
NO. DESCRIPTION PART NO. | H7882

19- POWER SUPPLY ASSEMBLY, H7862 H7882-C 15

(120/220/240V)
1 *CHASSIS ASSEMBLY 70-18970-00 21
2 *Module, 78682 Power Supply 54-15086-01
k] *Cover 74-26214-00
4 *Cable Assembly, DC Qutput 70-19731-0L
5 *Mount, Cable Tie 90-08264-00
6 *Tie. Cable 90-07031-00
7 *Washer, Ext Tooth Lock No. 6 90-07649-00
8 *Nut, Hex No. 6-32 90-08185-00
9 *Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-36
10 *Sciew, Washer Pan Hd No. 6-32 x 1/2 90-10245-01
11 *Screw. Sems Phl Pan Hd No. 6-32 x 3/8 90-00049-35
12 *Label, "Caution” 36-20124-01
13 *Label, “Danger Stored High Voltage” 36-16930-00
14 “Label, "Cautlon Correct Voltage Setting” 36-16157-00
15 *Label, "Electrical Rating" 36-20122-08
2 - 65/66 -

{PB-8500X




- e O e e A R

FIG.& B| ECO
ITEM DEC CUT-IN Ugﬁo ?Fc':
NO. DESCRIPTION PART NO. |70-20810} cope | no.
— _ 00001
20~ PANEL ASSEMBLY, CONNECTOR 70-20610-01 16
1 *Overlay, Connector Panel 74-25647-00
2 *Weldment, Connector Panel 70-20474-01
3 *Retainer, Blank 74-27343-01
4 *Panel, Connector Grounding 74-27948-01
5 *Clip, Channel 74-28306-01
6 *Strip, Insulator 74-27877-01
7 *Insert, Blank 74-26534-01
8 *Insert, Blank 74-26535-01
9 *Shield, EMI/RFI 12-20580-01
10 *Rivet 90-10435-01
11 *Screw, Phl Hd Self Tap No. 6-20 x 1/4 90-10376-02
RS, L

8500X-20-BD

Figure 20. Panel Assembly, Connector

2 - 67/68 - IPB-8500X



B5GOX-21-80

Figure 27. Chassis Assemoly

PARTS LIST

IPB-8E00X



N
FIG.& Df ECO
ITEM DEC CUT-IN Ugﬁo F;Fé:
NO. DESCRIPTION PART NO. =L7°5(‘,gg;° CODE | NO.
— — ] ——

21- CHASSIS ASSEMBLY 70-18970-00 19

1 *Chassis 74-26213-00

2 *Fan, 4~1/2 in. 70 CFM 12-13185-03

3 *Guard, Finger 12-10263-01

4 *Nut, Hex No. 6 90-08185-00

5 *Washer, Ext Tooth Lock No. $ 90-07649-00

6 *Screw, Sems Phl Pan Hd No. 6-32 x 3/4 90-00049-37

7 *Harness Assembly, Chassis 70-18969-00

8 *Switch, (SW1) Rocker 16A 12-17051-04

9 *Bezel, Switch 74-26246-01

10 *Filter, Line EMVI/RF! 16A 47-63 Hz 12-19046-00

11 *Washer, Ext Tooth Lock No. 10 90-07651-00

12 *Nut, Hex No. 10 90-06565-00

13 *Circuit Breaker 6A 12-19912-01

14 *Switch, Slide 5A (SW2) 12-16901-04 | 00003

(replaces 12-16901-00)

15 *Nut, Hex No. 4 80-06557-00

16 *Screw, Phl Pan Hd No. 4-40 x 3/8 90-06011-01

17 *Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-10155-00

18 *Tle, Cable a0-07031-00

LABELS/DECALS (Not Shiown)
*l_abel, “Fuse™” 36-20123-01
*Decal, “Ground” 36-12680-00

IPB-8500X - 70 -




RX50-A
FLOPPY
DISK DRIVE



8500X-22-BD

Figure 22. Diskette Drive, RX50 Dual (Sheet 1 of 2)

PARTS LIST

IPB-8500X

—
™~



8500X-22A-BD

Figure 22. Diskette Drive, RX50 Dual (Sheet 2 of 2)

PARTS LIST

7 D 4

IPB-8500X



FIG ECO | .,
1G. & H
ITEM DEC Cg;;'o’“ USE:D ?:Fc':
# NO. DESCRIPTION PART NO. 00007 CODE | NO.
22- DISKETTE DRIVE., RX50 DUAL RX50-AA 15
1 *MOTOR/BASEPLATE ASSEMBLY (NFR) 70-18638-00 23
2 *Cable Assembly, Track 0 Sensor 70-18931-00
3 *Screw. Phi Pan Hd No. 6-32 x 5/16 90-09708-00
4 *Washer, Flat No. 6 90-06656-00
5 *PCB Assembly, Read/Write 70-19177-00
6 *PCB Assembly, Motor 70-19175-00
7 *COVER ASSEMBLY, UPPER CONE LIFT (NFR) 70-18932-04 24
8 *COVER ASSEMBLY, LOWER CONE LIFT (NFR) |70-18932-05 24
9 *Spring, Cone Lift Cover Return 74-25234-00
10 *Module, Seek Iinterface 54-15066-00
11 *Washer, Internal Toeth Lock No. 6 90-09882-00
12 *Plate, Side 74-25241-01
13 *Screw, Phl Flat Hd No.6-32 x 1/4 90-06020-02
14 *Screw, Phi Pan Hd No.6-32 x 1/2 90-06024-01
15 *BEZEL ASSEMBLY (NFR) 70-19118-00 26
16 *Clip, Grounding 74-28201-02
17 *Plate, Skid 74-25652-02
18 *Shield Assembly 70-19918-01
19 *Washer, Flat 90-08992-00
20 *Screw, Phi Flat Hd No.6-32 x 1/2 (added) 90-06024-02 | 00008
LABEL (Not Shown)
*Label, “Serial Number” 36-19833-01
*Label. “Bar Code Blank” (added) 36-18460-10 | 00008
NFR = NOT FIELD REPAIRABLE
2

- 7374 -

IPB-8500X




8500X-23-BD

Figure 23. Motor/Baseplate Assembly (NFR) (Sheet 1 of 2)

PARTS LIST

75 v IPB-8500X



@‘ B500X-23A-BD

Figure 23. Motor/Baseplate Assembly (NFR) (Sheet 2 of 2)
PARTS LIST

IPB-8500X v

76



FIG.&

ECO

- 7778 -

USED | REF
ITEM DEC CUT-IN | on | FiG
NO. DE3CRIPTION PART NO. |70-18838 | cope | No.
23- MOTOR/BASEPLATE ASSEMBLY (NFR) 70-18638-00 22
1 *Motor, 12 VDC 12-18677-00
2 *Screw, Phl Truss Hd No.6-32 x 1/4 90-06020-03
3 *Shaft, Idler 90-00032-19
4 *Pulley, Idler 74~25244-01
5 *Washer, Fiat 90-06656-00
6 *Washer, Lock No. 6 90-07801-00
7 *Belt, Woven 12~18835-00
8 *Spindle Assembly 70-18629-00
9 *Baseplate/Spindle Shaft Assembly 70-19176-00
10 *Head Set Assembly 70-19555-00
11 *Washer, Flat 90-08172-00
12 *Screw, Button Cap Hex No.4-40 x 3/8 90-10379-02
13 *CARRIAGE ASSEMBLY (NFR) 70-18442-00 25
14 *Shaft, Guide 74-25224-01
15 *Shoe, Slide 74-25827-00
16 *Spring, Carriage 74-25832-00
17 *Ball, Rubber 12-22570-01
18 *Motor Assembly, Stepper 70-18658-00
ITEMS (Not Shown)
*Grease, Hydrocarbon 49-01519-01
*Grease, Lithium 49-01237-00
NFR = NOT FIELD REPAIRABLE
2

iPB-8500X




UPPER ASSEMBLY SHOWN

8500%-24-BD

Figure 24. Cover Assembly, Upper Cone Lift (NFR)

IPB-8500X

PARTS LIST

79



L AR
FIG.& Hl ECO
ITEM DEC CUT-IN ”SE." ?-ﬁ;
NO. DESCRIPTION PART No. |70-13%32 | cope | no.
e — —— e
24- COVER ASSEMBLY, UPPER CONE LIFT 70-18932-04 A 22
{See Note)(NFR)
COVER ASSEMBLY, LOWER CONE LIFT 70-18932-05 B 22
(See Note)(NFR)(Not Shown)
1 *Cover, Lift Cane 74-25233-03
2 *Collet Assembly 70-18635-00
3 *Shaft, Collet 74-25231-00
4 *Spring, Conical 74-25232-00
5 *Washer, Flat 12-19044-01
6 *Pin, Dowel 12-26537-01
7 *Ring, Exterr . Retaining 90-09580-00
8 *Holder, {(Head Load) 74-25225-00
9 *Screw, Socket Hd No. 6-32 x 3/8 90-06293-10
10 *CABLE ASSEMBLY, WRITE/PROTECT 70-18834-00
11 **Connector, (P1) 3 Pin Housing 12-18622-20
12 **Switch, Upper 74-25237-00
13 **Switch, Lower 74-25238-00
14 *Spacer, Switch 74-25236-00
15 *Screw, Phl Mach Hd No. 4-40 x 1/4 90-00039-16
16 *CABLE ASSEMBLY, INDEX 70-18835-00
17 **Connector, (P1) 2 Pin Housing 12-18622~12
18 **Holder, Plane Head 74-25235-00
19 *Washer, Flat 90-06656-00
20 *Screw, Phl Truss Hd No. 6-32 x 5/16 90-06021-03
21 *Doar, Upper 74-25239-00 A
*Door, Lower 74-25239-01 B
Note: Used on Code applies to this
figure only
NFR = NOT FIELD REPAIRABLE
IPB-8500X - 80 -




FIG.> | ECO
ITEM DEC CUT;'““H USED :F:Fg
NO. DESCRIPTION PART NO. | 79578342 cope | no.
25- CARRIAGE ASSEMBLY (NFR) 70-18442-00 23
1 *Carriage 74-25218-00
2 | *Nut, Bar 74-25248-00
3 *Arm/Ball Assembly 70-18441-00
4 *Spacer, Follower Arm 74-25226-00
5 | "Screw, Phl Flat Hd NO. 4-40 x 7/16 90-00039-14
NFR = NOT FIELD REPAIRABLE
o
i
/5
8500X-25-BD
Figure 25. Carriage Assembly
2 - 81/82 - IPB-8500X




| FIG.& o ECO | usep | mrer

ITEM DEC 7%”:;'1'\1‘8 ON | FIG
NO. DESCRIPTION PART NO. 60002 CODE | NO.
26- BEZEL ASSEMBLY (NFR) 70-19118-00 22
1 *Bezel/Label Assembly 70-19783-00
2 *CABLE ASSEMBLY, BEZEL LED 70-19041-00
3 **Connector, (P1) 4 Pin Housing 12-18622-13
4 **LED 1.5 MCD @ 25 mA 11~16622-00
5 *Locktite 414 49-01272-00

NFR = NOT FIELD REPAIRABLE

8500X-26-BD
Figure 26. Bezel Assembly (NFR)

2 -~ 83/84 - IPB-8500X



VR201
MONITOR
ASSEMBLY



8500X-27-BD

Figure 27. VR201 Monitor Assembly (Sheet 1 of 2)

PARTS LIST

- 85 - v IPB-8500X



Figure 27. VR201 Monitor Assembly (Sheet 2 of 2)

PAFTS LIST

iPB-8500X - 86 - '



o

FIG.& Hl  ECO
ITEM DEC _,%UT"N Ugﬁo ?:FGF
NO. DESCRIPTION PART NO. 533332 CODE | NO.
27~ MONITOR ASSEMBLY, VR201 VR201-B 14

1 *COVER ASSEMBLY, REAR 70-19579-00 29

2 ‘Washer, Flat No. 6 90-06659-00

3 *Washer, Plastic 12-20292-01

4 *Screw, Phl Pan Hd No. 6-32 x 5/8 90-06025-01

5 *Cap. Snap Off 12-20293-01

6 *BEZEL ASSEMBLY (Green Phosphor) 70-19578-01 28

- 87/88 -

IPB-8500X



~tl

8500X-28-BD

Figure 28. Bezel Assembly (Green Phosphor)

PARTS LIST

1PB-8500X

1
(=]
o0

1



FIG.& K ECO
ITEM DEC CUT-IN ”85" 2{%’:
NO. DESCRIPTION PART NO. | VR201 1 cope | no.
L 00008
28- BEZEL ASSEMBLY (Green Phosphor) 70-19578-01 27
1 “Bezel, CRT 74-26539-01
2 *Weldment, Wire Form Bracket 70-19524-00
3 *CRT and Yoke Assembly (Green Phosphor) 70-19722-01
4 *Weldment, Wire Tension 70-19798-00
5 *Clip, Spring 74-26542-02
6 *Screw, Phl Pan Hd No. 6-32 x 2-1/2 90-00038-18
7 *Insulator, CRT 74-27754-01
8 *Wire Assembly, Ground (10 in.) 70-19723-01
9 *Nut, Ela-Stop 90-08055-00
10 *Screw, Phl Pan No.6-19 x 1/4 Self Tap 90-09800-02
11 *Wire Assembly, Ground (4 in.) 70-19723-00
12 *BOARD ASSEMBLY, MONITOR 70-19584-00
13 **Fastner, Wire Push Mounting 12-20114-01
14 *Logo, “Digital” 74-27428-01
15 *Mount, Cable Tie 90-08264-00
16 *Tie, Cable 90-07880-00
17 *Tie, Cable 90-09617-00
18 *Bumper, (Gray) 74-29464-04
19 *Bumper. (Brown) 74-29464-06
1PB-8500X - 90 -




Figure 29. Cover Assembly. Rear (Sheet 1 of 3)

PARTS LIST

2 - 91 - & IP5-8500X



O 8500X-29A-BD

Figure 29. Cover Assembly, Rear (Sheet 2 of 3)

PARTS LIST
IPB-8500X -9 -




14 16 17

\
ﬁmﬂﬁﬁh\?ﬁﬁﬁﬁm:ﬂ UGG GRT R RG /T\

8500X-29B-BD

Figure 29. Cover Assembly, Rear (Sheet 3 of 3,

PARTS LIST

93 ' IPB-8500X




[ —
FIG.& bl ECO
ITEM DEC CUT-IN USE.D ’.‘:ﬁ;’
NO. DESCRIPTION PART NO. |70-19579 | cope | no.
| —— e e e e
29- COVER ASSEMBLY, REAR 70-19579-00 27
1 *Cover Assembly, Rear 70-19797-01
2 *Button, Slide 74-26806-01
3 *Shaft, Tilt 74-26805-01
4 | "Spring, Compression 12-20841-01
5 *Anchor, Tilt Bracket 74-26807-01
6 *Bracket, Slide 74-26808-01
7 *Screw, Phi Pan Hd No.2-56 x 1/4 90-10421-01
8 *Screw, Flat Hd Phl No.6-32 x 3/8 90-10158-04
9 *Handle 74-26809-01
10 *Pin, Roll ©0-06518-00
11 *Bumper Strip 12-18949-00
12 *Label, “Serial No.” 36-20216-01
13 *Label, “"Regulations” 36-20217-01
14 *Shield, Top Copper (1 Plece) 74-29894-02
15 *Shield, Bottom Copper 74-27817-02
18 *Bumper 12-20842-01
17 *Shield, Copper Strap 74-27818-02
LLABELS (Not Shown)
*Label, “Serial” (Taiwan) 36-20216-01
*Label, “Serial” (Hong Kong) 36-20216-02
*Label, “Serial” (Hong Kong) 36-20216-03
*Label, “Serial” (Spain) 36-20216-04
IPB-8500X ~- 94 -




LK201
KEYBOARD
ASSEMBLY



8500X-30-BD
Figure 30. Keyboard Assembly. LK201 (Sheet 1 of 2)

PARTS LIST

- 95 - v IPB-8500X




[ B [ B

N N
,EJEUQJﬁLD
I EEEEEFET]
- EEFEFERN]

D

5]
( 2
BEENE

LA L

LK201-AA,
70-19005-53
AMERICAN 8500X-30A-BD

Figure 30. Keyboard Assembly, LK201 (Sheet 2 of 2)

PARTS LIST

IPB-8500X - 96 - v



Y| ECO
USED | REF
DEC Ct’gz"é';‘ oN | FiG
NO. DESCRIPTION PART NO. 00023 CODE | NO.
e e e e ——— —
10- KEYBOARD ASSEMBLY, LK201(w/USA Kaycaps) LK201-AA 14
1 *KEYBOARD ASSEMBLY 70-23983-AA
2 **KEYBOARD ASSEMBLY 70-18416-00 K}
3 *Label, Adhesive (American) 36-20219-01
4 **Spring, Compression 12-20374-01
5 **Spring, Compression 12-20374-02
6 **Space Bar (Low Profile) 74-28773-01 | 00024
(replaces 74-26051-00)
7 **Equalizer, Space Bar 74-27103-01
8 **Equalizer, Double Key 74-26989-01
9 **Keycap Set w/USA (replaces 70-19005-53) 70-21081-53 | 00024
10 **Cable Assembly, CT150 Keyboard 17-00294-00
11 **Label, "Serial Regulator” 36-20312-01
12 **Foot, 5 Degree Slope 74-27577-01
ITEM (Not Shown)
**Power Cord (See Note) 17-00083-09
Note: Shipped as a Loose Piece.
LABEL (Not Shown)
**Label “Cable Caution, LK201" 36-23798-01
2 - 97/98 - IPB-8500X



IPB-8500X

8500X-31-BD

3 ) zv @

R :@%
‘;&a,xfm‘d

PARTS LIST

Figure 31. Keyboard Assembly
- 99 .




FIG.& | ECO USED | REF
ITEM DEC Lol | on | FG
NO. DESCRIPTION PART NO. | K201 | cope | no.
31- KEYBOARD ASSEMBLY 70-18416-00 30

1 *Keyboard Chassis Assembly 70-19004-00

2 *Module, LK201CR (replaces 54-15148-00) 54-16941-01 | 00032

3 *Clip, "U” (deleted) 90-10388-01 | 00032

4 *Screw, Phl Pan Hd No. 4-40 x 5/16 90-10089-00

5 *Enclosure, Bottom Keyboard 70-21300-01

6 *Enclosure. Top Keyboard 74-26053-00

7 *Door, Transparent Keyboard deleted) 74-26222-03 | 00025

8 *Screw, Slotted Hex Hd No. 6-32 x 5/16 90-10386-01

9 *Micro Processor. (E1) No.8051 (deleted) 23-004MI-00 | 00032
IPB-8500X% - 100 -




RD52-A
DISK
DRIVE



8500X-32-BD

Figure 32. Disk Drive Assembly. RD52 (deleted) (Sheet 1 of 2)
FARTS LIST

-~ 101 - v IPB-8500X



8500X-32A-BD

D 4

PARTS LIST

F:gure 32. Disk Drive Assembly. RD52 (cdeieted) (Sheet 2 of 2)
- 102 -

IPB-8500X



NOTE: ~ D ORDER REPLACEMENT DRIVE
USE PART NUMBER RD52-A

FIG.& | Al _ECO | ysep | ReF
ITEM DEC CUT-IN ON | FIG
NO. DESCRIPTION PART NO. |FRDS2°A | cope | no.
32- DISK DRIVE ASSEMBLY, RD52 RD52-A PC38N 14
(deleted) 00003
1 *Module, Main PCB 29-24992-00
2 “Plug Jumper 12-14314-00
3 *Bezel Assembly 29-24993-00
4 | *Clip. Ground 74-28201-01
5 | *Plate, Slide 74-25652-01

- 103/104 -

1PB-8500X



T T e
FIG.& A
ITEM DEC
NO. DESCRIPTION

DISK DRIVE ASSEMBLY, RD32 (added)

1 *Device PCB 29-26244-00
2 *Jumper 12-14314-00

)

8500x-328-BD

Figure 32A. Disk Drive Assembly, RD32

2 - 105/106 - IPB-8500X



83332232233 92332382323.333 3333382322383 3333358328838 88
03803 33433334343433.3233323303832233328 3323332399389 34
22804423 233332333.34233424.32233.3.3.33.2.522.2.3.3.2.2.%
2332043023333 33.3932 2992933283233 232932.253 8883
PSP 2323238323333 20.83 8833283239383 3288348,

180385 2432223.333223922.3932393433.23.3243.2.3.2.3

ISR 2383833 8239328988338 83 5288939894
HEAXK XX KR AKX KLU EARX KX KAX AR XXX K AKX
KEAKKARRKAXKAAKX AR RAXKX KA KKK KKK XAX
139083833383 8393.3. 8922080302888 8 84
KEAXAXKARXXAXKXE X KA XXX AKX EAXXKKKX L
KEAARKUXX XL XL LKR KX KA RKAXKAAAX
NXXAXKAEKXXAARXAX K ALK AKX KKK

KAXRAX AKX KL XAKKXALXAXEXXHKXKX KX
HEXAXKKKE XA XLX ALK ARX XX XKKK
HEXAUK KA XRXKXXKALXKX ALY XK K
KXXEXXARXXKXRKXLAXKXX KX
KEAKKX K AXKAXKKALKAK

1222248 808388984
AEAAAK KL AXKEXKX

AEKAARXRXKKAKX
ARAXXAAKXX
XAKXX XX

XXX XX

XXX

X

X

XXX

XXXX A

XXXXXXX
XAKXAKXXXLX
XXAAXRKXAAXNXX
XAXXKXX XXX XAXXK
AXXAXXKXXXXAXXKKX
XAXAXAXRKXXXKXKAXX
XEKAARXXAXAX XXX LXKXXX
EXXAKXXAXAXKXAXKK XXX LXK
KAXXXEXAXXXAX KA XXX XXX
EXXAXEKAXXARKXXXKXXXXKXAXKXXX
XAARAAKAARA XK XXX ARXAX XX KXXAAK XX
HAXAARX KA KK AKX AKX AR KKK RA LA XX
KXAXKXXRX AKX AARXK XXX ALXAKKXKAARNAX
KAKXAXKAX LKA X AR XXX XK XX KA KXXRKAXKAX
KXXAAXAARAAKEXXXX L LN XA XK XX XXX KKK
XAXXAAKAXKX KA X KA K AR K AX L IAALXX XXX KK
AXXAXXKARKLAXKAH AL XA NERXAXK AKX XXX K XX KKK
XAYRXAXKRARRAXXNK AKX AN KLU AR ALK AR KX XKXAALKLXK
1983983333 85334833335338888352.49532232.3.953.8 91
129388485833 4853538833 38438333359 5329.2.2.9:99.3,9:%4
198088 85.853354535323385938885532¢52233233 23093995
1388348843533 3373.3433334833833.4.933.8835453.22 2332232
XXXKXXXXXXXXKKXXXXXXXXXXXXXXKXXKXXXXXXXXXXXXXXXXX*X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
11-16622-00 LED 1.5 MCD @ 25 mA 26 4
12-05303-01 Lamp. Devices Pilot (replaces 12-05303-00) 5 10
12-10263-01 Guard. Finger 21 3
12-11537-00 Connector, 7 Pin 5 9
12-12167-00 Connector, (P1,P2) 3 Pin Mate-N-Lok 11 1
12-12167-06 Connector, (P5) 6 Pin Mate-N-Lok 11 3
12-12169-00 Terminal, (P1,P2) Pin Contact 11 2
12-12170-01 Terminal, (P5) Socket Contact 11 4
12-13185-03 Fan, 4-1/2 in. 70 CFM 21 2
12-13756-07 Ground Strap 4 6
12-13756-07 Ground Strap 3 6
12-14157-06 Connector, 3 Position Power Receptacie (added) 6 40
12-14157-06 Connector. Power RCPT (250V 6A) {added) 5 45
12-14314-00 Plug Jumper 32 2
12-14314-00 Jumper 324 2
12-14574-02 Relief, Strain (replaces 12-14574-03) 5 21
12-14574-03 Relief, Strain (replaces 12-14574-05) 6 15
12-16734-00 Cap Assembly 5 5
12-16901-04 Switch, Slide 5A (SW2) (replaces 12-16901-00) 21 14
12-17051-04 Switch, (SW1) Rocker 16A 21 8
12-17567-00 Card Edge (3 Pin) 2 59
12-17567-00 Card Edge (3 Pin) 2A 59
12-18622-12 Connector, (P1) 2 Pin Housing 24 17
12-18622-13 Connector. (P1) 4 Pin Housing 26 3
12-18622-20 Connector. (P1) 3 Pin Housing 24 11
12-18677-00 Motor, 12 Vdc 23 1
12-18835-00 Belt. Woven 23 7
12-18949-00 Bumper Strip 29 11
12-19044-01 Washer, Flat 24 5
12-19046-00 Filter, Line EMI/RFI 16A 47-63 Hz 21 10
12-19245-00 Battery Pack 3.75V 16 10
12-19526-01 Thermistor, Temperature Mtg. Pkg. 2A 14
12-19526-01 Thermistor, Temperature Mtg. Pkg. 2 14
12-19534-01 Screw, Captive No. 4-40 10 6
12-19912-01 Circuit Breaker, 6.0A 250V 6 31
12-19912-01 Circuit Breaker, 6A 21 13
12-19912-01 Circuit Breaker, 6.0A 250V (added) 5 28
12-19914-01 Spring, Compression 18 6
12-20113-01 Spring, Compression 15 10
12-20114-01 Fastner, Wire Push Mounting 28 13
12-20203-01 Hinge Assembly (LH) 3 3
12-20203-02 Hinge Assembly (RH) 4 3
12-20292-01 Washer, Plastic 27 3
12-20293-01 Cap, Snap Off 27 5

" w 'NOTE**'

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
12-20374-01 Spring, Compression 30 4
12-20374-02 Spring, Compression 30 5
12-20580-01 Shield, EM!/RFI 20 9
12-20841-01 Spring, Compression 29 4
12-20842-01 Bumper 29 16
12-20933-01 Thumbscrew, No. 4-40 x 3/8 16 9
12-20934-01 Thumbscrew, No. 4-40 x 5/8 16 7
12-21126-01 Holder, Fuse 5 11
12-21126-03 Carrier, Fuse 5 13
12-21155-01 Connector, Type D (added) 10 7
12-21535-01 Clip, Nylon 7 6
12-22246-01 Connector Assembly, /O Transition 9 6
(replaces 70-22128-01)

12-22570-01 Ball, Rubber 23 17
12-22573-02 Fuse. 30A, 600V 6 7
12-22805-02 Sensor, Air Fiow w/LED 2A 12
12-22805-02 Sensor, Air Flow w/LED 2 12
12-23034-05 Filter, Air 2 44
12-23034-05 Filter, Air 2A 44
12-23079-02 Bumper, Door Stop 2 54
12-23079-02 Bumper, Door Stop 2A 54
12-23555-03 Filter Assembly. Line (replaces 12-21258-02) 5 14
12-23555-03 Filter, Power Bus 6 8
12-23701-01 Plug, ID #1 1 16
12-23701-01 Plug, Node 1D #1 1A 33
12-23701-16 Plug, 1D #0 1 17
12-23701-16 Plug, Node 1D #0 1A 33
12-23701-18 Kit, Plug ID 1 18
12-23701-18 Node Plug Kit 1A 33
12-24023-01 Cabie Assembiy w/Wrist Strap 1A 34
12-24023-01 Cable Assembly w/Wrist Strap 1 32
12-24095-01 Latch, Offset 4 2
12-24095-01 Latch, Offset 3 2
12-24625-01 Blower, Forward Curved 7 29
12-24788-01 Strain Relief 11 5
12-24788-02 Strain Relief 11 7
12-25007-01 Connector. Type D 25 pin (added) 10 8
12-25185-01 Filter, Line 120/208V, 12 A, 50/60Hz 5 34
12-25286-02 Circuit Breaker 120V (replaces 12-25286-01) 13 12
12-25469-01 Grommet 2A 32
12-25469-01 Grommet 2 32
12-25471-02 Circuit Breaker, 20.0A, 240V (replaces 12-25471-01) 5 44
12-25550~02 Circuit Breaker, 11.0A, 480V (replaces 12-25550-01) 6 22

atyNOTEt*-

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X A-

I~



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
12-25633-01 Fuse Block, 30A 6 6
12-25961-01 Pad, Foam 2A 52
12-25961-01 Pad, Foam 2 52
12-26306-01 Filter. Power Line 9A 6 29
12-26339~-01 Keys (added) 1A Not Shown
12-26339-01 Keys, Cabinet Door (added) 1 Not Shown
12-26354-01 Spring, Compression 7 24
12-26355-01 Filter Assembly, Line 5 17
12-26355-02 Filter Assembly, Line 6 11
12-26537-01 Pin, Dowel 24 6
16-24764-01 Transformer, P=6kV 50/60Hz 1 35
16-24764-01 Transformer, P=6kV 50/60Hz 1A 6
16-25480-01 Transformer 13 9
17-00045-00 Cord, Power 11 9
17-00083-09 Power Cord 30 Not Shown
17-00280-00 Cable Assembly 15 8
17-00283-00 Cable Assembly, Video 15 12
17-00285-00 Cabie Assembly 15 6
17-00294-00 Cable Assembly, CT150 Keyboard 30 10
17-00300-00 Cable Assembly, Printer 15 Not Shown
17-00342-02 Cable Assembly, Power 15 7
17-00365-03 Cabie Assembly (BBU J22 to H405 J5) (added) 1A Not Shown
17-00365-03 Cable Assembly (BBU J22 to H405-A J5) (added) 1 Not Shown
17-00404-01 Cable Assembly, 62 Pin (Not Shown) 14 10
17-00442-17 Cord Assembly, Power 1A 4
17-00442-17 Cord Assembly, Power 1 13
17-00555-01 Cabie Assembly, 55 Ohm 2A Not Shown
17-00555-01 Cable Assembly, 55 Ohm 2 Not Shown
17-00652-01 Cable Assembly, CPU/MEM Jumper 2 Not Shown
17-00652-01 Cable Assembly, Jumper CPU/MEM 2A Not Shown
17-00765-01 Harness Assembly, Wire 2 56
17-00765-01 Harness Assembly, Wire 2A 56
17-01081-01 Harness Assembly 2 23
17-01081-01 Harness Assembly, Wire 2A 23
17-01124-01 Harness Assembly 1 Not Shown
17-01130-01 HARNESS ASSEMBLY, BLOWER POWER (deleted) 11 N/A
17-01130-01 HARNESS ASSEMBLY, BLOWER POWER (deleted) 2A 61
17-01130-01 Harness Assembly, Blower Power 2 Not Shown
17-01131-02 Cabie Assembly (BBU J19 to SPC J13) (added) 1A Not Shown
17-01131-02 Cable Assembly (BBU J19 to SPC J13) (added) 1 Not Shown
17-01132-MN Harness Assembly 1 Not Shown
17-01132-01 Harness Assembly 1A Not Shown
17-01133-01 Harness Assembly, Wire (deleted) 2A Not Shown
17-01133-01 HARNESS ASSEMBLY, BLOWER POWER (deleted) 2 81
wt'NOTEttI
When the description includes "added” or "deleted”. ALWAYS refer to the figure
parts list for the latest related part description.
2 A-3

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
17-01134-01 Harness Assembly Wire (added) 1 Not Shown
17-01134-01 Harness Assembly 1A Not Shown
17-01144-01 Harness Assembly, Wire 2A Not Shown
17-01144-01 Harness Assembly, Wire 2 Not Shown
17-01145-01 Harness Assembly, Wire 2 Not Shown
17-01145-01 Harness Assembly, Wire 2A Not Shown
17-01148-01 Cable Assembly, EMM Signal 2A Not Shown
17-01148-01 Cable Assembly, EMM Signal 2 Not Shown
17-01159-02 Cable Assembly (BBU J18 to SPC J14) (added) 1 Not Shown
17-01159-02 Cable Assembly (BBU J18 to SPC J14) (added) 1A Not Shown
17-01166-01 Bus Bar, CPU Power Distribution 2 62
17-01166-01 Bus Bar, CPU Power Distribution 2A 62
17-01172-01 Cabie Assembly, 75 Ohm 2A Not Shown
17-01172-01 Cable Assembly, 75 Ohm 2 Not Shown
17-01176-01 Cable Assembly, Ground Jumper 7 34
17-01178-01 Harness Assembly, Wire 2 Not Shown
17-01178-01 Harness Assembly, Wire 2A Not Shown
17-01179-01 Harness Assembly, Wire 2A Not Shown
17-01179-01 Harness Assembiy, Wire 2 Not Shown
17-01180-01 Harness Assembly, Wire 2 Not Shown
17-01180-01 Harness Assembly, Wire 2A Not Shown
17-01198-01 Harness Assembly 1A 5
17-01198-01 Harness Assembiy 1 14
17-01210-01 Harness Assembly, Wire 2 Not Shown
17-01210-01 Harness Assembly, Wire 2A Not Shown
17-01219-01 Cable Assembly, Flat 2 Not Shown
17-01219-01 Cable Assembly, Flat 2A Not Shown
17-01225-01 Harness Assembly, Wire 75 Ohm (deleted) 2A Not Shown
17-01225-3 Harness Assembly, Wire 75 Ohm (deleted) 2 Not Shown
17-01294-01 Cord Assembly, Power 5 20
17-01295~-01 Harness Assembly, 5 Conductor 15’ 6 14

Unshielded Power
17-01333-01 Cable Assembly, Jumper 5 Not Shown
17-01333-02 Cable Assembly, Jumper 5 Not Shown
17-01334-01 Harness Assembly, Wire 5 Not Shown
17-01337-01 Cable Assembly, Female/Female (Not Shown) 14 11
17-01339-01 Harness Assembly, Wire 6 Not Shown
17-01339-01 Harness Assembly, Wire (added) 5 Not Shown
17-01366-01 Cable Assembly, Jumper (Red) (FB to CBI) 6 Not Shown
17-01366-02 Cable Assembly, Jumper (Yellow) (FB to CBI) 6 Not Shown
17-01366-03 Cable Assembly, Jumper (Brown) (FB8 to CBI) 8 Not Shown
17-01507-01 Bus Bar Assembly, 5V Power (replaces 17-01160-01) 2A 63
17-01507-01 Bus Bar Assembly, 5V Power (replaces 17-01160-01) 2 63

ltiNoTE*lt

When the description includes "added” or "deleted”, ALWAYS refer to the figure

iPB-8500X

parts list for the latest related part description.

A-d



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
17-01536-01 Harness Assembly (added) 1A Not Shown
17-01536-01 Harness Assembly Wire (added) 1 Not Shown
17-01537-01 Harness Assembly {(added) 1A Not Shown
17-01537-01 Harness Assembly Wire (added) 1 Not Shown
17-01565-01 Cable Assembly, Bulkhead Box Internal 5 35

(replaces 17-01182-01)
17-01572-01 Harness Assembly, Internal Neutral (added) 6 Not Shown
17-01573-01 Jumper Assembly (added) 6 Not Shown
17-01574-01 Harness Assembly, Wire (replaces 17-01164-01) 13 6
17-01590-01 Cable Assembly, Jumper (300V) 6 Not Shown

(replaces 17-01353-01)
17-01591-01 Harness Assembly, w/One 19 Position Connector 6 39

(J2) and Four Ring Terminals (replaces 17-01240-01)
17-01592-01 Jumper Assembly, 600V Power Grnd/Chassis 6 42
17-01593-01 Harness Assembly (BBU J20 to H405-A J6) (added) 1 Not Shown
17-01593-01 Harness Assembly (BBU J20 to H405-A J6) (added) 1A Not Shown
17-01825-01 Cable Assembly, (replaces 17-01131-01) 2A Not Shown
17-01825-01 Cable Assembly, (replaces 17-01131-01) 2 Not Shown
20-24486-01 Terminator-Bl, GIF Signal 9 5
20-24487-01 Terminator-Bl, GOM Clock+Signal 9 4
20-28124-01 Module. Isolation (added) 6 41
20-28124-01 Module, Isolation {54-18456-01) 5 43
23-004M1-00 Micro Processor, (E1) No. 8051 (deleted) 31 9
29-24992-00 Module, Main PCB 32 1
29-24993-00 Bezel Assembly 32 3
29-26244-00 Device PCB 32A 1
36-12680-00 Decal, “Ground” 21 Not Shown
36-12680-02 Label, “Ground"” (added) 13 Not Shown
36-13272-00 Label, “Ground” 4 7
36-13272-00 Label, “Ground” 3 7
36-16073-00 Label 11 10
36-16157-00 Label, “Caution Correct Voltage Setting” 19 14
36-16930-00 Label, “Danger Stored High Voitage” 19 13
36-17880-02 Label, “FCC Class A Processor” 1 Not Shown
36-17880-02 Label, "FCC Class A Processor” 1A Not Shown
36-17905-16 Label, “Equipment Warning, 100V"” 15 Not Shown
36-18307-05 Label, “Assembly No.” (replaces 36-18307-01) 1A Not Shown

-ltNOTEt**
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

2 A-3 IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
36-18307-05 Label. “Assembly No." 1 Not Shown
36-18460-10 Label, “Bar Code Blank” (added) 22 Not Shown
36-19833-01 Label. “Serial Number” 22 Not Shown
36-20122-06 Label, “Electrical Rating” 18 15
36-20123-01 Label, “Fuse” 21 Not Shown
36-20124-01 Label, “Caution” 19 12
36-20215-01 Label, “Power Rating 100-120/220V" 15 Not Shown
36-20216-01 Label, “Serial No.” 29 12
36-20216-01 Label, “Serial” (Taiwan) 29 Not Shown
36-20216-02 Label, “Serial” {(Hong Kong) 29 Not Shown
36-20216-03 Label, “Serial” (Hong Kong) 29 Not Shown
36-20216-04 Label, “Serial” (Spain) 29 Not Shown
36-20217-01 Label, “Reguiations” 29 13
36-20218-13 Label, “Regulations” 15 Not Shown
36-20219-01 Label, Adhesive (American) 30 3
36-20312-01 Label, “Serial Regulator” 30 11
36-22147-06 Label, “Serial” (replaces 36-22147-01) 10 Not Shown
36-23543-01 Label, “Danger High Currents” 1A Not Shown
36-23543-01 Label, “Danger High Currents” 1 Not Shown
36-23798-01 Label, “Cable Caution, LK201" 30 Not Shown
36-24214-02 Label, “ESP Static Symbaol” 12 Not Shown
36-25176-01 Label, “Fuse” 13 Not Shown
36-25537-01 Label, “Cable Table” 1 Not Shown
36-25537-01 Label, “Cable Table” 1A Not Shown
36-25537-02 Label, “Ci%le Table" 1A Not Shown
36-25537-02 Label, “Cabie Table” 1 Not Shown
36-25676-01 Labei, “CPU Logic” 7 Not Shown
36-25807-01 Label, “Buikhead” 1 Not Shown
36-25807-01 Label, “Bulkhead” 1A Not Shown
36~-25891-01 Label, “UC! Transformer” 1A Not Shown
36-25891-01 Label, “UC! Transformer” 1 Not Shown
36-26181-01 Label, “Bulkhead” 5 Not Shown
36~-26181-02 Label, “Bulkhead” 6 Not Shown
36-26211-01 Label, “Serial/Power Rating” 1A Not Shown
36-26211-01 Label, “Serial/Power Rating” 1 Not Shown
36-26211-02 Label, “Serial/Power Rating” 1 Not Shown
36-26211-D2 Label, “Serial/Power Rating” 1A Not Shown
36-26211-03 Label, “Serial/Power Rating” 1A Not Shown
36-26211-03 Label, “Serial/Power Rating” (lreland)({added) 1 Not Shown
36-26211-04 Label. “Serial/Power Rating” 5 Not Shown
36-26211-05 Label, “Serial/Power Rating, Non-Domestic” 6 Not Shown
36-26211-06 Label, “Serial/Power Rating” (lreland) 8 Not Shown
36-26212-01 Label, “Classified/License System” 1 Not Shown
36-26212-01 Label, “System Classified/License” 1A Not Shown
***NQTE***
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parte list for the latest related part description.
IPB-8500X A-6 2



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
36-26213-01 Label, “"Fuse Warning” 6 Not Shown
36-26214-01 Label, “Fuse Warning" 5 Not Shown
36-26215-01 Label, “Fuse” (added) 13 Not Shown
36-26216-01 Label, “Electrical Data" 13 Not Shown
49-01237-00 Grease, Lithium 23 Not Shown
49-01272-00 Locktite 414 26 5
49-01519-01 Grease, Hydrocarbon 23 Not Shown
54-15058-00 Module, RX50 Controller 15 5
54-15066-00 Module, Seek Iinterface 22 10
54-15086-01 Module, 7862 Power Supply 19 2
54-15539-01 Moduie, Line Interface (Not Shown) 14 7
54-16237-01 Module Assembiy, System 16 1
54-16709-01 Backplane Assembly, Moduier Power 2 6
54-16709-02 Backplane Assembly, Modular Power 2A 6
54-16782-01 Module Assembly, Bulk Box 13 1
54-16817-01 Module, Console Distribution Connector 10 1
54-16941-01 Module, LK201CR (replaces 54-15148-00) 31 2
70-18416-00 KEYBOARD ASSEMBLY 30 2
70-18416-03 KEYBOARD ASSEMBLY 31 N/A
70-18432-00 ENCLOSURE ASSEMBLY, BOTTOM 18 N/A
70-18432-00 ENCLOSURE ASSEMBLY, BOTTOM 17 1
70-18439-00 Enclosure Assembly, Top 17 4
70-18441-00 Arm/Ball Assembly 25 3
70-18442-00 CARRIAGE ASSEMBLY (NFR) 23 13
70-18442-00 CARRIAGE ASSEMBLY (NFR) 25 N/A
70-18629~00 Spindie Assembly 23 8
70-18635-00 Collet Assembly 24 2
70-18638-00 MOTOR/BASEPLATE ASSEMBLY (NFR) 22 1
70-18638-00 MOTOR/BASEPLATE ASSEMBLY (NFR) 23 N/A
70-18658-00 Motor Assembly, Stepper 23 18
70-18834-00 CABLE ASSEMBLY, WRITE/PROTECT 24 10
70-18835-00 CABLE ASSEMBLY, INDEX 24 16
70-18889-00 Support Assembly, Single Width 8 1
70-18891-00 Rail, Single Horizontal 8 9
70-18892-00 Rail, Single Bottom Horizontal 8 7
70-18901-00 Rail, Single Horizontal 8 6
70-18931-00 Cable Assembly, Track 0 Sensor 22 2
70-18932-04 COVER ASSEMBLY, UPPER CONE LIFT 24 N/A
70-18932-04 COVER ASSEMBLY, UPPER CONE LIFT (NFR) 22 7
70-18932-05 COVER ASSEMBLY, LOWER CONE LIFT 24 N/A
70-18932-95 COVER ASSEMBLY, LOWER CONE LIFT (NFR) 22 8
70-18969-00 Harness Assembly, Chassis 21 7
70-18970-00 CHASSIS ASSEMBLY 21 N/A
70-18970-00 CHASSIS ASSEMBLY 19 1

-t-NOTEuwt

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
70-18981-00 Pan Assembly 17 2
70-19004-00 Keyboard Chassis Assembly 31 1
70-19041-00 CABLE ASSEMBLY, BEZEL LED 26 2
70-19118-00 BEZEL ASSEMBLY (NFR) 26 N/A
70-19118-00 BEZEL ASSEMBLY (NFR) 22 15
70-19145-00 Seal, Front Angle 8 17
70-19175-00 PCB Assembly, Motor 22 6
70-19176-00 Baseplate/Spindlie Shaft Assembly 23 9
70-19177-00 PCB Assembly, Read/Write 22 5
70-19485-00 Panel Assembly, End 1A 27
70-19485-00 Panel Assembly, End 1 4
70-19497-04 Cover Assembly, Top 1A 29
70-19497-04 Cover, Top 1 19
70-19524-00 Weldment, Wire Form Bracket 28 2
70-19555-00 Head Set Assembly 23 10
70-19578-01 BEZEL ASSEMBLY (Green Phosphor) 28 N/A
70-19578-01 BEZEL ASSEMBLY (Green Phosphor) 27 8
70-19579-00 COVER ASSEMBLY, REAR 27 1
70-19579-00 COVER ASSEMBLY, REAR 29 N/A
70-19581-03 Seal, Rear Angle 8 18
70-19584-00 BOARD ASSEMBLY, MONITOR 28 12
70-19605-11 Gasket Assembly 7 3
70~19605-19 Gasket Assembly 7 5
70-19605-23 Gasket Assembly 7 4
70-19722-01 CRT and Yoke Assembly (Green Phosphor) 28 3
70-19723-00 Wire Assembly, Ground (4 in.) 28 11
70-~19723-01 Wire Assembly, Ground (10 in.) 28 8
70-19731-0L Cable Assembiy, DC Qutput 19 4
70-19783-00 Bezel/Label Assembly 26 1
70~-19797-01 Cover Assembly. Rear 29 1
70-19798-00 Weldment. Wire Tension 28 4
70-19918-01 Shield Assembly 22 18
70-20474-01 Weldment, Connector Panel 20 2
70-20610-01 PANEL ASSEMBLY, CONNECTOR 20 N/A
70~20610-01 PANEL ASSEMBLY, CONNECTOR 16 11
70-20611-02 CARD CAGE ASSEMBLY 16 2
70-20760-01 Panel Assembly, Modesty 14 6
70-21081-53 Keycap Set w/USA (replaces 70-19005-53) 30 9
70-21300-01 Enciosure, Bottom Keyboard 31 5
70-21473-01 Backpiane Assembly 9 2
70-21619-01 Guide Assembly, Card (RH) 12 5
70-21619-02 Guide Assembly, Card (LH) 12 8
70-21639-01 Module Assembly, Small Blank 1 27
70-21639-01 Module Assembiy, Small Blank 1A 18

tt*NOTEttt

When the description includes "added” or "deleted”, ALWAYS refer to the figure

1PB-8500X

parts list for the latest related part description,

A-8




VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FiIG ITEM

PART NO. DESCRIPTION NO. NO.
70-21700-01 PANEL ASSEMBLY, CONSOLE DISTRIBUTION 10 N/A
70-21700-01 PANEL ASSEMBLY, CONSOLE DISTRIBUTION 2 53
70-21700-01 PANEL ASSEMBLY, CONSOLE DISTRIBUTION 2A 53
70-21704-02 Panel Assembly, Kick 1A 24
70-21704-02 Panei Assembly, Kick 1 3
70-22105-01 Cage Assembly, Card 9 1
70-22460~01 Mover Assembly, Air 7 2
70-22464-01 Bulkhead Assembly 7 42
70-22560-01 Guide Assembly, Bottom Card (Memory) 12 21
70-22561-01 Guide Assembly, Top Card (Memory) 12 20
70-22873-01 Controller, System Power 2A 36
70-22873-01 Controller, System Power 2 36
70-22895-01 FRAME ASSEMBLY, SINGLE 8 N/A
70-22895-01 FRAME ASSEMBLY, SINGLE 7 1
70-22899-01 DOOR ASSEMBLY, REAR 4 N/A
70-22899-01 DOOR ASSEMBLY, REAR 1 21
70-22899-01 DOOR ASSEMBLY, REAR 1A 31
70-22900-01 Weidment, Rear Door 4 1
70-22901-01 DOOR ASSEMBLY, FRONT 1 2
70-22901-01 DOOR ASSEMBLY, FRONT 1A 7
70-22901-01 DOOR ASSEMBLY, FRONT 3 N/A
70-22902-01 Weldment, Front Door 3 1
70-22912-01 Baffle Assembly 2 51
70-22912-01 Baffle Assembly 2A 51
70-22913-02 CAGE ASSEMBLY, LOGIC (replaces 70-22913-01) 7 12
70-22913-02 CAGE ASSEMBLY, LOGIC (replaces 70-22913-01) 12 N/A
70-22918-01 Guide Assembly, Card (RH) 12 9
70-22918-02 Guide Assembly, Card (LH) 12 10
70-22920-02 HIGHBOY ASSEMBLY, SINGLE WIDTH 7 N/A

(replaces 70-22920-01)
70-22920-02 HIGHBOY ASSEMBLY, SINGLE WIDTH 2 1

(replaces 70-22920-01)
70-22920-02 HIGHBOY ASSEMBLY, SINGLE WIDTH 2A 1

(replaces 70-22920-01)
70-23071-01 Support Assembly, Central 7 14
70-23072-01 Cage Assembliy, Card MPS 7 8
70-23091-01 Filler Assembly, Module 1A 11
70-23091-01 Filler Assembly, Module 1 30
70-23098--01 Backpiane Assembly, CPU 2A 2
70-23109-01 Frame Assembly, Card Cage 12 1
70-23145-01 CABINET SUBASSEMBLY 2A N/A
70-23145-01 CABINET SUBASSEMBLY 1A 1
70-23151-01 Plenum Assembly 2 55
70-23151-01 Plenum Assembly 2A 55
70-23417-02 Plate Assembly, Mounting 2 28

***NOTE***
When the description includes "added” or "deleted”, ALWAYS refer to the figure
paris list for the latest related part description.

2 A-9

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NOQ.
70-23417-02 Plate Assembly, Mounting 2A 28
70-23426-01 Backplane Assembly, Memory 2 4
(replaces 70-23949-01)

70-23572-01 Panel Assembly, Logo 1 6
70-23573-23 Backplane Assembly, CPU 2 2
70-23574-01 Panel Assembly, Logo 1A 25
70-23575-01 CABINET SUBASSEMBLY 1 1
70-23575-01 CABINET SUBASSEMBLY 2 N/A
70-23592-01 Guard, Finger 2 57
70-23592-01 Guard, Finger 2A 57
70-23983-AA KEYBOARD ASSEMBLY 30 1
70-24626-01 Backplane Assembly, Memory (replaces 70-23949-01) 2A 4
74-22846-00 Spacer, Hex (added) 13 17
74-25218-00 Carriage 25 1
74-25224-01 Shaft, Guide 23 14
74-25225-00 Holder, (Head Load) 24 8
74-25226-00 Spacer, Follower Arm 25 4
74-25231-00 Shaft, Collet 24 3
74-25232-00 Spring, Conical 24 4
74-25233-03 Cover, Lift Cone 24 1
74-25234-00 Spring, Cone Lift Cover Return 22 9
74-25235-00 Holder, Plane Head 24 18
74-25236-00 Spacer, Switch 24 14
74-25237-00 Switch, Upper 24 12
74-25238-00 Switch, Lower 24 13
74-25239-00 Door, Upper 24 21
74-25239-01 Door, Lower 24 21
74-25241-01 Plate. Side 22 12
74-25244-01 Pulley, ldier 23 4
74-25248-00 Nut. Bar 25 2
74-25647-00 Overlay, Connector Panel 20 1
74-25652-01 Plate. Slide 32 5
74-25652-02 Plate. Skid 22 17
74-25658-00 Enclosure, Bottom 18 1
74-25827-00 Shoe, Slide 23 15
74-25832-00 Spring, Carriage 23 16
74-26053-00 Enclosure, Top Keyboard 31 6
74-26060-00 Rail, Lateral 8 2
74-26078-00 Screen, Single Bottom 8 10
74-:3084-00 Rail, RH Doubte Verticai 8 4
74-26084-01 Rail, LH Doublie Vertical 8 5
74-26213-00 Chassis 21 1
74-26214-00 Cover 19 3
74-26222-03 Door, Transparent Kayboard deleted) 31 7
74-26242-01 Latch, Wire (RH) 18 2

ﬁ'*NOTEi*'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X A-10



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NQ. NO.
74-26243-01 Latch, Wire {LH) 18 3
74-26246-01 Bezel, Switch 21 9
74-26400-01 Bracket, Rear Seal 8 15
74-26402-01 Seal, froat Single Angle & 12
74-26404-15 Panel 10 2
74-26534-01 insert, Blank 20 7
74-26535-01 Insert, Blank 20 8
74-26537-01 Handie, Latch Wire 18 4
74-26539-01 Bezel, CRT 28 1
74-26542-02 Clip, Spring 28 5
74-26638-02 Seal, Rear 8 19
74-26639-01 Shield, Console 8 20
74-26802-02 Bracket, Housing 2A 58
74-26802-02 Bracket, Housing 2 58
74-26805-01 Shaft, Tilt 29 3
74-26806-01 Button, Slide 29 2
74-26807-01 Anchor, Tilt Bracket 29 5
74-26808-01 Bracket, Slide 29 6
74-26809-01 Handle 29 9
74-26989-01 Equalizer, Double Key 30 8
74--27103-01 Equaiizer, Space Bar 30 7
74-27145-01 Bracket, Controi Panel Mounting 8 21
Y4-27256-01 Medallion (Not Shown) 14 12
74-27256-08 Medallion, System Box 15 11
74-27343-01 Retainer, Blank 20 3
74-27428-01 Logo, “Digital” 28 14
74-27577-01 Foot, 5 Degree Slope 30 12
74-27754-01 Insuiator, CRT 28 7
74-27817-02 Shield, Bottom Copper 29 15
74-27818-02 Shield, Copper Strap 29 17
74-27877-01 Strip, Insulator 20 6
74-27948-01 Panel, Connector Grounding 20 4
74-28105-01 Plate, Nut 8 22
74-28201-01 Clip, Ground 32 4
74-28201-02 Clip, Grounding 22 16
74-28266 -02 Door, Card Cage 16 6
74-28306-01 Clip, Channel 20 5
74~-28652-01 Spacer, PC Board Support 16 15
74-28773-01 Space Bar (Low Profile) (replaces 74-26051-00) 30 6
74-29464-04 Bumper, (Gray) 28 13
74-294864-06 Bumper, (Brown) 28 19
74-29836-01 Ground Strap 16 3
74-29894-02 Shield, Ton Copper (1 Piece) 29 14
74-30607-01 Plate, Insert (added) 2 67
I*INOTEItt
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2

IPB~-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NQO,
74-30607-01 Plate, Strap (added) 2A €7
74-30607-02 Plate. Insert 2 64
74-30607-02 Plate, Insert 2A 64
74-30763-01 Bracket, Sensor 2 16
74-30763-01 Bracket, Sensor 2A 16
74-30798-01 Bracket, Cage Frame Mounting 8 8
74-31117-01 Bracket, LM Filter Slide 7 26
74-31117-02 Bracket, RH Filter Slide 7 27
74-31338-01 Baffle, Side 2A 33
74-31338-01 Baffle, Side 2 33
74-31550-01 Slide, Interlock 12 17
74-31551-01 Spacer, Interlock 12 15
74-31552-01 Door. CPU Bezel 2 42
14-31552-01 Door, CFU Bezel 2A 42
74-31552-02 Door, Bezel 2A 43
74-31552-02 Doc-, Bezel 2 43
74-31553-01 Slide. Interlock 12 14
74-31554-01 Bezel, CPU Bottom 12 19
74-31998-01 Support, Left Transformer 7 30
74-32070-01 Shield, Backplane 2A 9
74-32070-01 Shield, Backplane 2 9
74-32091-01 Panel, Small Cover 7 18
74-32092-01 Panel, Large Cover 7 17
74-32094-01 Panel, Bulk Box <'de 13 2
74-32223-01 Bracket. Support (SPC) 2A 34
74-32223-01 Bracket, Support 2 34
74-32224-01 Bracket, Logic Cage Mounting 12 2
74-32231-01 Guide, Pin 7 31
74-32250-01 Panel, Front 6 1
74-32252-01 Panel, RH Side 6 32
74-32252-01 Panel, RH Side 5 36
74-32252-02 Panel, LH Side 6 33
74-32252-02 Panel, LH Side 5 37
74~32254-01 Cover, Top 6 35
74-32254-01 Cover, Top 5 39
74-32255-01 Cover, Bottom 6 36
74-32255-01 Cover, Bottom 5 40
74-32256-01 Bracket, Breaker Mounting 6 30
74~32256-01 Bracket, Breaker Mounting 5 38
74-32257-01 Bracket, Line Cord 5 19
74-32257-01 Bracket, Line Cord 6 13
74-32258-01 Cover, Terminal 5 24
74-32258-01 Cover, Terminal 6 18
74-32259-01 Rod, Actuator 6 25
74-32259-01 Rod, Actuator 5 31

-ttNOTEtt'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8500X A-12



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74-32268-01 Spacer. Transformer Bracket 7 41
74-32354-01 Panel, Front 5 1
74-32525-01 Button. Locator 12 23
74-32674-01 Cover. Actuator 6 28
74-32703-01 Clip, Eiectrostatic Discharge 12 11
74-32745-01 Bracket, CPU Bus (Top) 2A 19
74-32745-01 Bracket, CPU Bus (Top) 2 19
74-32746-01 Bracket, CPU Bus (Bottom) 2 20
74-32746-01 Bracket. CPU Bus (Bottom) 2A 20
74-32778-01 Extender, Housing 5 2
74-32833-~02 Bracket, Bulk Box 13 3
74-32891-~01 Bracket, Bl Cable 2 17
74-32891-01 Bracket, Bl Cable 2A 17
74-32892-01 Ground Strip 13 14
74-33074-01 Bracket, Cap Retainer 5 7
74-33100-01 Bracket. Filter 7 20
74-34822-01 Panel, Rear (replaces 74-32251-01) 6 37
74-34822~01 Panel, Rear (replaces 74-32251-01) 5 41
851BA-YA 851BA-YA (120V) 1 N/A
851BA-YB 851BA-YB (240V) 1 N/A
855BA-YA 855BA-YA (120V) 1A N/A
855BA-YB 855BA-YB (240V) 1A N/A
90-00001-21 Standoff, Hex No. 10-32 2A 29
90-00001-21 Standoff, Hex No. 10-32 2 29
90-00001-34 Standoff, Hex No. 8-32 2A 24
90-00001-34 Standoff, Hex No. 8-32 2 24
90-00001-38 Standoff, No. 6-32 x 5/16 6 17
90-00001-38 Standoff, No. 6-32 x 5/16 5 23
90-00030-21 Rivet 8 3
90-00030-21 Rivet 7 28
90-00032-19 Shaft, ldler 23 3
90-00034~10 Spacer 7 25
90-00038-18 Screw, Phl Pan Hd No. 6-32 x 2-1/2 28 &
90-00039-14 Screw, Phl Flat Hd No. 4-40 x 7/16 25 5
90-00039-~16 Screw, Phl Mach Hd No. 4-40 x 1/4 24 15
90-00039-24 Screw, Mach Phl Flat Hd No. 6-32 x 5/16 6 24
(replaces 90-08404-02)
90-00039-24 Screw, Phi Flat Hd No. 6-32 x 5/16 5 30
(repiaces 90-~-08404-02)

90-00049-04 Screw, Phi Truss Hd No. 10-32 x 1/2 2A 41
90~00049-04 Screw, Phl Truss Hd No. 10-32 x 1/2 2 41
90-00049-11 Screw, Sems Truss Hd No. 6-32 x 3/8 1A 3
90-00049-11 Screw, Truss Ph Hd No. 6-32 x 1/2 1 12
90-00049-11 Screw, Sems Truss Hd No. 10-32 x 3/8 1 8
90-00049-34 Screw, Sems Phi Pan Hd No. 6-32 x 1/2 2 8

t'*NOTEttt

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

A-13

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NOQ.
90-00049-34 Screw, Sems Phl Pan Hd No. 6-32 x 1/2 2A 8
90-00049-35 Screw, Sems Phi Pan Hd No. 6-32 x 3/8 19 11
90-00049-36 Screw, Sems Ph| Pan Md No. 6-32 x 1/2 19 9
90-00049-37 Screw, Sems Phl Pan Hd No. 6-32 x 3/4 21 6
90-00061-27 Screw, Self~-Tapping Washer No. 8 x 1/2 12 18
(replaces 90-10112-01)
90-00062-10 Screw, Phi Pan Hd No. 6-32 x 1/4 11 6
90-00062-16 Screw, Phl Pan Hd No. 6-32 x 5/8 11 8
90-00062-69 Screw, Seif-Tapping No. 8 12 13
90-00063-41 Screw, Sems Truss Hd No. 10-32 x 5/8 7 19
{replaces 90-09700-00)
90-06007-00 Screw, Phl Pan Hd No. 2-56 x 1-3/8 2A 47
(replaces 90-08030-Q1)
90-06007-01 Screw, Phi Pan Hd No. 2-56 x 1.00 2 47
(reptaces 90-08030-01)
90-06011-01 Screw, Phl Pan Hd No. 4-40 x 3/8 21 16
90-06011-01 Screw, Phl Pan HMd No. 6-32 x 3/8 6 10
90-06011-01 Screw, Phi Pan Hd No. 4-40 x 3/8 5 16
90-06020-01 Screw, Phi Pan Hd No. 6-32 x 1/4 13 13
90-06020-02 Screw, Phi Flat Hd No. 6-32 x 1/4 22 13
80-06020-03 Screw, Phl Truss Hd No. 6-32 x 1/4 23 2
90-06021-03 Screw, Phl Truss Hd No. 6-32 x 5/16 24 20
90-06022-01 Screw, Mach Phl Truss Hd No. 6-32 x 3/8 6 34
(replaces 90--06024-03)
90-0€023-01 Screw, Phi Pan Hd No. 6-32 x 7/16 5 3
90-06023-01 Screw, Phi Pan Hd No. 6-32 X 7/16 6 2
90-06024-01 Screw, Phi Pan Md No. 6§-32 x 1/2 22 14
90-06024-01 Screw, Phl Pan Hd No. 6-32 x 1/2 7 9
90-06024-02 Screw, Phi Fiat Hd No. 6-32 x 1/2 (added) 22 20
90-06025-01 Screw, Phl Pan Hd No. 6-32 x 5/8 27 4
90-06025-01 Screw, Phi Pan Hd No. 6-32 x 1/2 2 66
(replaces 90-07793-01)
90-06025-01 Screw, Phi Pan Hd No. 6-32 x 1/2 2A 66
(replaces 90-07793-01)
90-06028-00 Screw, Phl Pan Hd No. 6-32 x 1.00 9 3
90-06037-02 Screw, Flat Hd No. 8-32 x 3/8 2 13
90-06037-02 Screw, Flat Hd No. 8-32 x 3/8 2A 13
90-06037-03 Screw, Phl Truss Hd No. 8-32 x 3/8 2 18
90-06037-03 Screw, Phl Truss Hd No. 8-32 x 3/8 2A 18
90-06039-01 Spacer, Hex 13 5
90-06039-01 Screw, Phi Pan Hd No. 8-32 x 1/2 13 7
30-06040-03 Screw, Phl Truss Hd No. 8-32 x 5/8 2A 25
90-06040-03 Screw, Phl Truss Hd No. 8-32 x 5/8 2 25
90-06055-01 Screw, Phl Pan Hd No. 1/4-20 x 3/8 7 16
90-06057-02 Screw, Phl Pan Hd No. 1/4-20 x 5/8 12 24
.'lNOTE**'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list fo~ the latest related part description.

IPB-8500X A-14




VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-06070-02 Screw, Phi Fiat Hd No. 10-32 x 5/16 1 7
90-06071-02 Screw, Phl Flat Hd No. 10-32 x 5/16 1A 26
(replaces 90-06070-02)

90-06074-01 Screw, Phi Pan Hd No. 10-32 x 5/8 7 33
90-06079-01 Screw, Phl Pan Hd No. 10-32 x 1-1/2 7 21
90-06241-Q9 Screw, Hex Hd No. 1/4-20 x 1/2 8 13
90-06241-09 Screw, Hex Hd No. 1/4-20 x 1/2 7 39
90-06242-09 Screw, Hex Hd No. 1/4-20 x 5/8 12 4
90-06293-10 Screw, Socket Hd No. 6~-32 x 3/8 24 9
90-06518-00 Pin, Roll 29 10
90-06555-00 Nut, Hex No. 2-56 2 48
90-06555-00 Nut, Hex No. 2-56 2A 48
90-06557-00 Nut, Hex No. 4 21 15
90-06560-00 Nut, Kep No. 6-32 13 15
90-06563-00 Nut, Kep No. 8-32 13 8
90-06565-00 Nut, Kep No. 10-32 13 16
90-06565-00 Nut, Kep No. 10-32 7 32
90-06565-00 Nut, Kep No. 10-32 6 26
90-06565-00 Nut, Hex No., 10 21 12
90-06565-00 Nut, Kep No. 10-32 2A 10
90-06565-00 Nut, Kep No. 10-32 3 5
90-06565-00 Nut, Kep No. 10-32 4 5
90-06565-00 Nut, Kep No. 10-32 2 10
90-06565-00 Nut, Kep No. 10-32 5 32
90-06565-00 Nut, Kep No. 10-32 1 10
90-06565--00 Nut, Kep No. 10-32 1A 23
90-06632-00 Washer, Internal Tooth Lock 5 15
90-06632-00 Washer, Internal Tooth Lock 6 9
80-06634-00 Washer, Int Lock 16 4
90-06653 -00 Washer, Flat No. 6 7 10
90-06656-00 Washer, Flat No. 8 22 4
90-06656-00 Washer, Fiat 23 5
90-06656-00 Washer, Flat 24 19
90-06656-00 Washer, Flat 2 7
90-06656-00 Washer, Flat 2A 7
90-06659-00 Washer, Flat No. 6 27 2
90-06659-00 Washer, Flat 5 )
90-06659-00 Washer, Flat 6 4
90-06660-00 Washer, Flat No. 8 12 7
90-06662-00 Washer, Flat (replaces 90-10164-00) 7 23
90-06662-00 Washer, Flat 2A 35
90-06662-00 Washer, Flat 2 35
90-06664-00 Washer, Flat (added) 13 18
90-06664-00 Washer, Flat No. 10 7 36
90-06664-00 Washer, Fiat 2 11

Q*QNOTE'I'*

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

2 A-15 1PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-06664-00 Washer, Flat 5 42
90-06664-00 Washer, Fiat 4 4
90-06664-00 Washer, Flat No. 10 1 9
90-06664-00 Washer, Flat 1A 20
20-06664-00 Washer, Flat 2A 11
90-06664-00 Washer, Fiat 3 4
90-06668-00 Washer, Flat 6 38
90-06668-00 Washer, Flat 2A 65
90-06668-00 Washer, Flat 2 65
90-06687-00 Washer, Split Lock 2 49
90-06687-00 Washer, Split Lock 2A 49
90-06707-00 Washer, Flat Nylon 16 14
90-07031-00 Tie, Cable 19 6
90-07031-00 Tie. Cabie 21 18
90-07031-00 Tie, Cable 2 50
90-07031-00 Tie, Cable 2A 50
90-07032-00 Tie, Cable 13 11
90-07032-00 Tie, Cable Bundie 6 Not Shown
90-07032-00 Tie, Cable 2A 46
90-07032-00 Tie, Cabie 2 46
90-07212-00 Fuse, Slo Blo 1A 5 12
90-~-07649-00 Washer, Ext Tooth Lock No. 6 21 5
90-07649-00 Washer, Ext Tooth Lock No. 6 19 7
90-07651-00 Washer, External Tooth Lock 7 22
90-07651-00 Washer, Ext Tooth Lock No. 10 21 11
90-07786-00 Retainer, U-Nut No. 10-32 7 13
90-07786-00 Nut, U No. 10-32 2A 31
90-07786-00 Nut, Retainer No. 10-32 1A 21
90-07786-00 Retainer, U-Nut No. 10-32 1 34
90-07786-00 Nut, U No. 10-32 2 31
90-07797-00 Washer, Split Lock No. 1/4 12 3
90-07797-00 Washer, Split Lock 7 40
90-07801-00 Washer, Lock No. 6 23 6
90-07801-00 Washer, Split Lock No. 6 6 20
90-07801-00 Washer. Split Lock No. 6 5 26
90-07880-00 Tie, Cable 28 16
90-08007-02 Screw, Phl Flat Hd No. 10-32 x 1/4 7 15
90-08055-00 Nut, Ela-Stop 28 9
90-08151-00 Washer, External Tooth Lock No. 8 7 38
890-08172-00 Washer, Flat 23 11
90-08172-00 Washar, Flat 10 3
90-08185-00 Nut, Hex No. 6 21 4
90-08185-00 Nut, Hex No. 6-32 1 8
90-08185-00 Nut, Kep No. 6-32 16 12
90-08203-00 Nut, Kep No. 1/4~20 8 14
.'iNOTEtut
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
IPB-8500X A-16 2




VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
90-08203-00 Nut, Kep No. 1/4-20 1A 28
90-08203-00 Nut, Kep No. 1/4-24 1 5
90-08264-00 Mount, Cable Tie 28 15
90-08264-00 Mount, Cable Tie 13 10
90-08264-00 Mount, Cable Tie 19 5
90-08264-00 Mount, Cabie Tie 2 45
90-08264-00 Mount, Cable Tie 2A 45
90-08270-00 Washer, External Tooth Lock No. 6 (deleted) 6 23
90-08270-00 Washer, External Tooth Lock No. 6 5 29
90-08451-06 Screwilock, No. 4-40 x 3/16 16 13
90-08451-08 Screw, Lock No. 4-40 x 3/8 10 4
90-08525-00 Bumper, Rubber 18 8
90-08992-00 Washer, Flat 22 19
90-09228-10 Screw, Sems Pan Hd No. 10-32 x 3/8 7 35
90-09228-10 Screw, Sems Phl Pan Hd No. 10-32 x 3/8 1A 22
90-09241-00 Rivet 7 43
90-09273-00 Ring, Retainer 18 7
90-09273-01 Retaining Ring 6 27
90-09273-01 Washer, Fiat 5 33
90-09309-01 ttut, Lock 6 16
90-09309-01 Nut, Lock 5 22
90-09545-00 Screw, Sems Phl Pan Hd No. 8-32 x 1/4 2A 21
90-09545-00 Screw, Sems Ph! Pan Hd No. 8-32 x 1/4 2 21
90-09545-01 Screw, Sems Phl Hd No. 8-32 x 1/2 12 6
80-09545-01 Screw, Sems Phl Pan Hd No. 8-32 x 1/2 2A 22
90-09545-01 Screw, Sems Phl Pan Hd No. 8-32 x 1/2 2 22
90-09580-C0 Ring, External Retaining 24 7
90-09617-00 Tie, Cable 28 17
90-09643-03 Screw, Sems Phl Pan Hd No. 4-40 x 5/16 10 5
90-09682-00 Screw, Sems Phl Pan No. 8-32 x 1/2 12 22
(replaces 90-00049~28)
90-09682-00 Screw, Hex Washer Hd No. 8-32 x 5/16 7 37
90-09700-00 Screw, Phl Truss Hd No. 10-32 x 1/2 2A 30
90-09700-00 Screw, Sems Phl Hd No. 10-32 x 1/2 1 20
90-09700-00 Screw, Sems Phi Hd No. 10-32 x 1/2 1A 19
90-09700-00 Screw, Phl Truss Hd No. 10-32 x /2 2 30
90-09701-00 Screw, Sems Phi Hd No. 6-32 x 5/16 13 4
90-09701-00 Screw, Phi Pan Hd No. 6-32 x 5/16 2A 60
90-09701-00 Screw, Phl Pan Hd No. 6-32 x 5/16 2 60
90-09708-00 Screw, Phl Pan Hd No. 6-32 x 3/8 16 P
90-09708-00 Screw, Phi Pan Hd No. 6~32 x 5/16 17 3
90-09708-00 Screw, Phi Pan Hd No. 6-32 x 5/16 22 3
90-09775-01 Washer, Flat 18 5
90-09800-02 Screw, Phl Pan No. 6-19 x 1/4 Seif-Tap 28 10
ttINOTE'*'
When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.
2 A-17 iPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM
PART NQ. DESCRIPTION NO. NO.
90-09800-02 Screw, Self-Tapping No. 6-19 x 3/8 12 12
90-09800-23 Screw, Self-Tapping Phi Hd No. 6 x 1/2 2 3
(replaces 90-09800-18)
90-09800-23 Screw, Self-Tapping Phl No. 6 x 1/2 2A 3
(replaces 90-09800-18)

90-09865-01 Nut, Push Round 15 9
90-09882-00 Washaer, Internal Tooth Lock No. 6 22 11
90-09984-00 Screw, Phi Pan Hd No. 6-32 x 3/8 6 5
90--09984-00 Screw, Phl Pan Hd No. 6-32 x 3/8 5 8
90-09988-00 Screw, Sems Hex Hd No. 1/4-20 x 1/2 8 11
90-09988-05 Screw, Sems Hex Hd No. 10-32 x 1/2 8 23
90-09989-00 Screw, Phl Pan Hd No. 6-32 x 3/8 12 25
90-10030-21 Rivet (replaces 90-10003-01) 8 16
90-10089-00 Screw, Phl Pan Hd No. 4-40 x 5/16 31 4
90-10089-03 Screw. Phl Pan Hd No. 6-32 x 1/2 16 16
90-10115-00 Nut, Well No. 6-32 7 11
90-10141-01 Screw, Phl Pan Hd No. 7-16 x 5/16 16 5
90-10155-00 Screw, Sems Phl Pan Hd No. 6-32 x 5/16 21 17
90-10155-00 Screw, Phl Pan Hd No. 6-32 x 5/16 5 25
90-10155-00 Screw, Phl Pan Hd No. 6-32 x 5/16 6 19
90-10156-00 Screw, Sems Hex Hd No. 10-32 x 1’2 1 33
90-10156-00 Screw, Sems Hex Hd No. 10-32 x 1/2 1A 30
90-10158-04 Screw, Flat Hd Phl No. 6-32 x 3/8 29 8
90-10174-00 Screw, Phl Pan Hd No. 6-32 x 1/4 6 12
90-10174-00 Screw, Phl Pan Hd No. 6-32 x 1/4 5 18
90-10174-01 Screw, Sems Phl Pan Hd No. 8-32 x 3/8 2A 15
90-10174-01 Screw, Sems Phl Pan Hd No. 8-32 x 3/8 2 15
90-10174-02 Screw, Sems Phl Pan Hd No. 8-32 x 3/8 2 5
a0-10174-02 Screw. Sems Phi Pan Hd No. 8-32 x 3/8 2A 5
90-10221-02 Clip, Snap-in 8 24
90-10245-0t Screw, Washer Pan Hd No. 6-32 x 1/2 19 10
90-10318-02 Ring, Retaining (Not Shown) 14 13
90-10359-02 Rivet (added) 8 25
90-10376-02 Screw, Phl Hd Self-Tap No. 6-20 x 1/4 20 11
90-10379~02 Screw, Button Cap Hex No. 4-40 x 3/8 23 12
90-10386-01 Screw, Slotted Hex Hd No. 6-32 x 5/16 31 8
90~-10388-01 Clip, “U" (deleted) 31 3
90-10413-03 Rivet 7 7
90-10421-01 Screw, Phl Pan Hd No. 2-56 x 1/4 29 7
90-10435-01 Rivet 20 10
90-10439-01 Nut, Cap No. 6-32 5 27
90-10439-01 Nut, Cap No. 6-32 x 5/16 6 21
90-10564-01 Fastner, Triangle Crown Panel 12 16
90-10586-02 Nut, Kep No. 6-32 5 4
90-10586-02 Nut, Kep No. 6-32 6 3

“'*NOTE*!"

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X A-18



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
90-10639-01 Screw, Shoulder 2 27
90-10639-01 Screw. Shoulder 2A 27
90-10816-01 Washer, Fiat (replaces 70-06659-00) 2 26
90-10816-01 Washer, Flat (replaces 90-06659-00) 2A 26
99-07690-01 Envelope, Clear 1A 32
99-07690-01 Envelope, Clear 1 15
BAS50-A ENCLOSURE ASSEMBLY, SYSTEM UNIT 17 N/A
BA50-A ENCLOSURE ASSEMBLY, SYSTEM UNIT 15 1
BT-ZMAAD-C3 Kit, Customer Console (Not Shown) 14 8
DB88-AF Bl Channel #Q 1 31
DB88-AF Bl Channel #0 1A 12
H405-A BOX ASSEMBLY, POWER INPUT (120QV) 1A 2
H405-A BOX ASSEMBLY, POWER INPUT (120V) 1 11
H405-A BOX ASSEMBLY, POWER INPUT (120V) 5 N/A
H405-B BOX ASSEMBLY, POWER INPUT (240V) 6 N/A
H405-B BOX ASSEMBLY, POWER INPUT (240V) 1 11
H405-B BOX ASSEMBLY, POWER INPUT (240V) 1A 2
H7060-A Module., H7060 Controi/Start-up Power 2A 38
H7060-A Module, H7060 Control/Start-up Power 2 38
H7061-A Module, H7061 Interface Logic 2 39
H7061-A Module, H7061 Interface Logic 2A 39
H7176-A CONTROLLER, H7176 POWER 13 N/A
H7176-A CONTROLLER, H7176 POWER 2A 37
H7176-A CONTROLLER, H7176 POWER 2 37
H7180-A Power Supply, H7180 5/5.2V @200A Moduie 1 22
H7180-A Power Supply, H7180 5/5.2V @200A 1A 13
H7186-A Power Supply, H7189 +/-5V @85A Module 1 23
H7186-A Power Supply, H7186 +/-5V @85A 1A 14
H7187-A Power Supply, H7187 +/-2.5V Module 1 24
H7187-A Power Supply, H7187 +/-2.5V @100A 1A 15
H7188-AB EMM Assembly, H7188 1A 16
H7188-AB EMM Assembiy, H7188 1 25
H7189-A Module, BIP Power 1 26
H7189-A Regulator, Power 1A 17
H7862-C POWER SUPPLY ASSEMBLY, H7862 (120/220/240V) 15 3
H7862-C POWER SUPPLY ASSEMBLY, H7862 (120/220/240V) 19 N/A
H9400-AF CAGE ASSEMBLY, CARD 9 N/A
H9400-AF CAGE ASSEMBLY, CARD 2A 40
H9400-AF CAGE ASSEMBLY. CARD 2 40

t*tNOTEttr

When the description includes "added" or "deleted”, ALWAYS refer to the figure
parts list for the latest related part descnptmn

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
KA85-AA Controller, CPU Module Set w/Memory 1 28
KA88-AA Controller, CPU W/Memory 1A 9
KDJ11-CA MOTHER BOARD ASSEMBLY, SYSTEM UNIT 16 N/A
KDJ11-CA MOTHER BOARD ASSEMBLY, SYSTEM UNIT 15 2
LK201-AA KEYBOARD ASSEMBLY, LK201 (w/USA Keycaps) 30 N/A
LK201-AA KEYBOARD ASSEMBLY, LK201 14 3
MS88-AA Module, 4MB Memory (deleted) 1 29
MS88-AA Module, 4MB Memory (deleted) 1A 10
MSC11-B Module, 512KB RAM Daughter (Not Shown) 14 9
N/A 8550 KERNEL SYSTEM 1A N/A
N/A 8530 KERNEL SYSTEM 1 N/A
PC380-AA SYSTEM UNIT ASSEMBLY, PC380 14 1
PC380-AA SYSTEM UNIT ASSEMBLY, PC380 15 N/A
PC38N-AA CONSOLE SUBSYSTEM, PC38N 14 N/A
PC38N-AA CONSOLE SUBSYSTEM, PC38N 1 3F
PC38N-AA CONSOLE SUBSYSTEM, PC38N 1A 8
RD32-EA DISK DRIVE ASSEMBLY, RD32 (added) 32A  N/A
RD32-EAA DISK DRIVE ASSEMBLY, RD32 (replaces RD52-A) 14 4
RD52-A DISK DRIVE ASSEMBLY RD52 (deleted) 32 N/A
RX50-AA DISKETTE DRIVE, RX50 DUAL 15 4
RX50-AA DISKETTE DRIVE, RX50 DUAL 22 N/A
VR201-8 MONITOR ASSEMBLY, VR201 27 N/A
VR201-8 MONITOR ASSEMBLY, VR201 14 2
VT2XX-AA Stand. System 14 5

."NOTE!‘**

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description,

IPB-8500X A-20



202443222 33333322222.22.22334343.33993.335%233333.3¢3.33¢ 1
0 e282453333.333.23323.2%2.23.2223323433.2.32.2.2.922233.323.3. %
333334423 323333243.2233523524332323233239.32 444
P4 8223332323282.229.2232332433332.3.932292.2982.%.
PRS0S4 82.3.3333 2383388238882 8520952843 38888 9484

1408323433333 2229.323.2.92855943433 993858884

AAXAARAAARKAARXKAXXXRKX AR EXKAAX
KAKAARK AKX AKX AL AR A KAAX KA KAKK
NAXXAXKXAALRXAKAKAURRAYXXAKXXAK
KAXXAXXALRXXLAKKERKAARAAXKXXKX
XAXAXKX ALK LKL ALLAKRKLERAX
KEXXRAAKX KA AKR L AKX AKX AKX K AX KK XX
AAXKAARKXAALRKAXAALX KK LKL ARANAXY
KAXXAAK KA AR AR KUK AL LKL AKXR
HAAXKKX L AA XXX LAAARX AKX KX X
KAXARKLXAARXAKA KX AAKKX ALK K
XEEKAKKXKXXXXKKKAXKX XX
NERKXAEXX ALK KXLKKAR
XXXXKEX KX XX AKX
HERARKRKEKXXARKRKX
HAXXKAXKXKX KX

EARAXXKARXKA
XKXAXXKXX
XRAAXX

XXX

X

XX

XKAKAEAXXX L KXXXAN
EXAAXRXAXKXXAXAAXK KX
AARKKXAXXAAXXXXAXLAAXY

AXAKAXXKXXAKK X
1. 82999839 84
KEAXXAXX
XXKXXXX
KXXX

XX

X
XXX

XXXXX

AXAXXKXXX
AXAAXXLKX
XXXXXXLAXKK
XALXXXAXIXXXKX

XXXAXXAXLAARNXAXKXXKALLX

KEXXXXXAAXKKKXAAXARRXAKXX

KEXXAXX KKK AXXXAXXAXKXKXXXKXAX
XXXXXAAX AR RAAXXKXXAXXKXEKXKKXAX

AXAXA AKX XXX XK AR KX AXXAKXKLAX
XRAXKXARUX XXX KX AKX LKL ALKAX RN AR
HAXXRXALLA XXX AKX KRA AKX
XXRRAAKEXKXXKEX A AKX LXK AA ALK KX
KEXXXKXAXXN KX KK KX R L AR XU XKLL XA XXX KKK AX

AXXXAXA XA XAKRE AR XA XXX KA K XK KRN KX AKX KAX

b8 322832892803 24 8389825888858 8232532 8583994
AAXXAAXAAX A XK REARXK LXK XA AR X KA KR A XXX K XK KN XK LX
13282383383 888 8388038338888 8883535230395 9888
AXRAXKAAXXAXAAKXRK AKX XX AR KR AR KA XX KA A KK AR KX XX KKK
1089528888283 3.533433323383332333853388858333329.92.88.84
#3883 883338 333388328888 3594335 8835533223329 9.88834



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
851BA-YA (120V) 851BA-YA 1 N/A
851BA-YB (240V) 851BA-YB 1 N/A
8530 KERNEL SYSTEM N/A 1 N/A
8550 KERNEL SYSTEM N/A 1A N/A
855BA-YA (120V) 855BA-YA 1A N/A
855BA-YB (240V) 855BA-YB 1A N/A
Anchor, Tilt Bracket 74-26807-01 25 5
Arm/Ball Assembly 70-18441-00 25 3
Backplane Assembly 70-21473-01 9 2
Backplane Assembly, CPU 70-23573-23 2 2
Backplane Assembly, CPU 70-23098-01 2A 2
Backplane Assembly, Memory (replaces 70-23949-01) 70-24626-01 2A 4
Backplane Assembly, Memory (replaces 70-23949-01) 70-23426-01 2 4
Backpiane Assembly, Modular Power 54-16709-02 2A 6
Backplane Assembly, Moduler Power 54-16709-01 2 6
Baffle Assembly 70-22912-01 2A 51
Baffle Assembly 70-22912-01 2 51
Baffle, Side 74-31338-01 2A 33
Baffle, Side 74-31338-01 2 33
Ball, Rubber 12-22570-01 23 17
Baseplate/Spindie Shaft Assembly 70-19176-00 23 9
" attery Pack 3.75V 12-19245-00 16 10
. lt, Woven 12-18835-00 23 7
Bezel Assembly 29-24993-00 32 3
BTZEL ASSEMBLY (Green Phosphor) 70-19578-01 28 N/A
BEZEL ASSEMBLY (Green Phosphor) 7C-19578~01 27 6
BEZEL ASSEMBLY (NFR) 70-19118-00 26 N/A
BEZEL ASSEMBLY (NFR) 70-19118-00 22 15
Bezel, CPU Botiom 74-31554-01 12 19
Bezel, CRT 74-26539-01 28 1
Bezel, Swiich 74-26246-~01 21 9
Bezel/Label Assembly 70-19783-00 26 1
Bl Channel #0 DB88-AF 1A 12
Bl Channel #0 DB88-AF 1 31
Blower, Forward Curved 12-24625~01 7 29
BOARD ASSEMBLY, MONITOR 70-19584-00 28 12
BOX ASSEMBLY, POWER INPUT (120V) H405~A 5 N/A
BOX ASSEMBLY, POWER INPUT (120V) H405-A 1 11
BOX ASSEMBLY, POWER INPUT (120V) H405-A 1A 2

- R tNOTE-qt

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART HO. NO. ITEM
BOX ASSEMBLY, POWER INPUT (240V) H405-B 6 N/A
BOX ASSEMBLY, POWER INPUT (240V) H405-8 1A 2
BOX ASSEMBLY, POWER INPUT (240V) H405-8 1 11
Bracket, Bl Cable 74-32891-01 2 17
Brackat, Bl Cable 74-32891-01 2A 17
8racket, Breakar Mounting 74-32256-01 5 38
Bracket, Breaker Mounting 74-32256-01 6 30
Bracket, Bulk Box 74-32833~-02 13 3
Bracket, Cage Frame Mounting 74-30798-01 8 8
Bracket, Cap Retainer 74-33074-01 5 7
Bracket, Control Panel Mounting 74-27145-01 8 21
Bracket, CPU Bus (Bottom) 74-32746-01 2A 20
Bracket, CPU Bus (Botiom) 74-32746-01 2 20
Bracket, CPU Bus (Top) 74-32745-01 2A 19
Bracket, CPU Bus (Top) 74-32745-01 2 19
Bracket, Filter 74-33100-01 7 20
Bracket, Housing 74-26802-02 2A 58
Bracket, Housing 74-26802-02 2 58
Bracket, LH Filter Slide 74-31117-01 7 26
Bracket, Line Cord 74-32257-01 5 19
Bracket. Line Cord 74-32257-01 6 13
Bracket, Logic Cage Mounting 74-32224-01 12 2
Bracket, Rear Seal 74-26400-01 8 15
Bracket, RH Filter Slide 74-31117-02 7 27
Bracket, Sensor 74-30763-01 2 16
Bracket, Sensor 74-30763-01 2A 16
Bracket, Slide 74-26808-01 29 6
Bracket, Support 74-32223-01 2 34
Bracket, Support (SPC) 74-32223-01 2A 34
Bulkhead Assembly 70-22464-01 7 42
Bumper 12-20842-01 29 16
Bumper Strip 12-18949-00 29 11
Bumper, (Brown) 74-29464-06 28 19
Bumper, (Gray) 74-29464-04 28 18
Bumpar, Door Stop 12-23079-02 2A 54
Bumper, Door Stop 12-23079-02 2 54
Bumper, Rubber 90-08525-00 18 8
Bus Bar Assembly, 5V Power (replaces 17-01160-01) 17-01507-01 2A 63
Bus Bar Assembly, 5V Power (replaces 17-01160-01) 17-01507-01 2 63
Bus Bar, CPU Power Distribution 17-01166-01 2A 62
Bus Bar, CPU Power Distribution 17-01166-01 2 62
Button, Locator 74-32525-01 12 23
Button, Slide 74-26806-01 29 2

i'iNOTE'I!

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
CABINET SUBASSEMBLY 70-23575-01 1 1
CABINET SUBASSEMBLY 70-23145-01 2A N/A
CABINET SUBASSEMBLY 70-23575-01 2 N/A
CABINET SUBASSEMBLY 70-23145-01 1A 1
Cable Assembly 17-00285-00 15 6
Cable Assembly 17-00280-00 15 8
Cable Assembly (BBU J18 to SPC J14) (added) 17-01159-02 1 Not Shown
Cable Assembly (BBU J18 to SPC J14) (added) 17-01159-02 1A Not Shown
Cable Assembly (BBU J19 to SPC J13) (added) 17-01131-02 1A Not Shown
Cable Assambly (BBU J19 to SPC J13) (added) 17-01131-02 1 Not Shown
Cable Assembly (BBU J22 to H405 J5) (added) 17-00365-03 1A Not Shown
Cable Assembly (BBU J22 to H405~A JS) (added) 17-00365-03 1 Not Shown
Cable Assembly (repiaces 17-01131-01) 17-01825-01 2 Not Shown
Cable Assembly w/Wrist Strap 12-24023-01 1A 34
Cable Assembly w/Wrist Strap 12-24023-01 1 32
Cable Assembly, (repiaces 17-01131-01) 17-01825-01 2A Not Shown
Cable Assembly, 55 Chm 17-00555-01 2A Not Shown
Cable Assembly, 55 Ohm 17-00555-01 2 Not Shown
Cable Assambly, 62 Pin (Not Shown) 17-00404-01 14 10
Cablie Assembly, 75 Ohm 17-01172-01 2A Not Shown
Cable Assembly, 75 Ohm 17-01172-01 2 Not Shown
CABLE ASSEMBLY, BEZEL LED 70-19041-00 26 2
Cable Assembly, Buikhead Box Intarnal 17-01565-01 5 35

(replaces 17-01182-01)
Cabie Assembly, CPU/MEM Jumper 17-00652-01 2 Not Shown
Cable Assembly, CT150 Keyboard 17-00294-00 30 10
Cable Assembly, DC Output 70-19731-0L 19 4
Cable Assembly, EMM Signal 17-01148-01 2A Not Shown
Cable Assembly, EMM Signal 17-01148-01 2 Not Shown
Cable Assembly, Female/Female (Not Shown) 17-01337-01 14 11
Cable Assembly, Flat 17-01219-01 2A Not Shown
Cable Assembly, Flat 17-01219-01 2 Not Shown
Cable Assembly, Ground Jumper 17-01176-01 7 34
CABLE ASSEMBLY, INDEX 70-18835-00 24 16
Cable Assembly, Jumper 17-01333-01 5 Not Shown
Cable Assembly, Jumper 17-01333-02 5 Not Shown
Cable Assembly, Jumper (300V) (replaces 17-01353-01) 17-01590-01 6 Not Shown
Cable Assembly, Jumper (Brown) (FB to CBI) 17-01366-03 6 Not Shown
Cable Assembly, Jumper (Red) (FB to CBI) 17-01366-01 6 Not Shown
Cable Assembly, Jumper (Yellow) (FB to CBI) 17-01366-02 6 Not Shown
Cable Assembly, Jumper CPU/MEM 17-00652-01 2A Not Shown
Cable Assembiy, Power 17-00342-02 15 7
Cable Assembly, Printer 17-00300-00 15 Not Shown

RQQNOTE'tl

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

(PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
Cable Assembly, Track 0 Sensor 70-18931-00 22 2
Cable Assembly, Video 17-00283-00 15 12
CABLE ASSEMBLY, WRITE/PROTECT 70-18834-00 24 10
CAGE ASSEMBLY, CARD H9400-AF 9 N/A
Cage Assembly, Card 70~22105-01 9 1
CAGE ASSEMBLY, CARD H9400-AF A 40
CAGE ASSEMBLY, CARD H9400~AF 2 40
Cage Assembly, Card MPS 70-23072-01 7 8
CAGE ASSEMBLY, LOGIC (replaces 70~22913-01) 70-22913-02 12 N/A
CAGE ASSEMBLY, LOGIC (replaces 70-22913-01) 70-22913-02 7 12
Cap Assembly 12-1§734-00 5 5
Cap, Snap Oft 12-20293-01 27 5
CARD CAGE ASSEMBLY 70~20611-02 16 2
Card Edge (3 Pin) 12-17567-00 2A 59
Card Edge (3 Pin) 12-17567-00 2 59
Carriage 74-25218-00 25 1
CARRIAGE ASSEMBLY (NFR) 70-18442-00 23 13
CARRIAGE ASSEMBLY (NFR) 70-18442-00 25 N/A
Carrier, Fuse 12-21126-03 5 13
Chassis 74-26213-00 21 1
CHASSIS ASSEMBLY 70-18970-00 21 N/A
CHASSIS ASSEMBLY 70-18970-00 19 1
Circuit Breaker 120V (replaces 12-25286-01) 12-25286-02 13 12
Circuit Breaker 6A 12-19912-01 21 13
Circuit Breaker, 11.0A, 480V (replaces 12-25550-01) 12-25550-02 6 22
Circuit Breaker, 20.0A, 240V (replaces 12-25471-01) 12-25471-02 5 a4
Circuit Breaker, 6.0A 250V 12-19912-01 6 31
Circuit Breaker, 6.0A 250V (added) 12-19912-01 5 28
Clip, “U" (deleted) 90-10388-01 3 3
Clip, Channel 74-28306-01 20 5
Clip, Electrostatic Discharge 74-32703-01 12 11
Clip, Ground 74-28201-01 32 4
Clip, Grounding 74-28201-02 22 16
Clip, Nylon 12-21535-01 7 6
Clip, Snap-in 90-10221-02 8 24
Clip. Spring 74-26542-02 28 5
Collet Assembly 70-18635-00 24 2
Connector Assembly, 1/0 Transition 12-22246-01 9 6

(replaces 70-22128-01)
Connector, (P1) 2 Pin Housing 12-18622-12 24 17
Corinector, (P1) 3 Pin Housing 12-18622-20 24 1

*"NOTE*"

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X B-4



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Connector, (P1) 4 Pin Housing 12-18622-13 26 3
Connactor, (P1,P2) 3 Pin Mate~N-Lok 12-12167-00 11 1
Connector, (P5) 6 Pin Mate-N-Lok 12-12167-06 11 3
Connector, 3 Position Power Receptacle (added) 12-14157-06 6 40
Connector, 7 Pin 12-11537-00 5 9
Connactor, Power RCPT (250V 6A)(added) 12-14157-06 5 45
Connector, Type D (added) 12-21155-01 10 7
Connector, Type D 25 pin (added) 12-25007-01 10 8
CONSOLE SUBSYSTEM, PC38N PC38N-AA 14 N/A
CONSOLE SUBSYSTEM, PC38N PC38N-AA 1 36
CONSOLE SUBSYSTEM, PC38N PC38N-AA 1A 8
Controller, CPU Module Set w/iMamory KAB85-AA 1 28
Controller, CPU W/Memaory KA88-AA 1A 9
CONTROLLER, H7176 POWER H7176-A 13 N/A
CONTROLLER, H7176 POWER H7176-A 2A 37
CONTROLLER, H7176 POWER H7176-A 2 37
Controller, System Power 70-22873-01 2A 36
Controlier, System Power 70-22873-01 2 36
Cord Assembly, Power 17-01294-01 5 20
Cord Assembly, Power 17-00442-17 1A 4
Cord Assembly, Power 17-00442-17 1 13
Cord, Power 17-00045-00 11 9
Cover 74-26214-00 19 3
COVER ASSEMBLY, LOWER CONE LIFT 70-18932-05 24 N/A
COVER ASSEMBLY, LOWER CONE LIFT (NFR) 70-18932-05 22 8
COVER ASSEMBLY, REAR 70-19579-00 29 N/A
Cover Assembly, Rear 70-19797-01 29 1
COVER ASSEMBLY, REAR 70-19579-00 27 1
Cover Assembly, Top 70-19497-04 1A 29
COVER ASSEMBLY, UPPER CONE LIFT 70-18932-04 24 N/A
COVER ASSEMBLY, UPPER CONE LIFT (NFR) 70-18932-04 22 7
Cover, Actuator 74-32674-01 6 28
Cover, Bottom 74-32255-01 6 36
Cover, Bottom 74~-32255~01 5 40
Cover, Lift Cone 74-25233-03 24 1
Cover, Terminal 74-32258-01 5 24
Cover, Terminal 74-32258-01 6 18
Cover, Top 74-32254-01 5 39
Cover, Top 74-32254~-01 6 35
Cover, Top 70-19497-04 1 19
CRT and Yoke Assembly (Greer. Phosphor) 70-19722-01 28 3
Decal, “Ground” 36-12680-00 21 Not Shown
Device PCB 29-26244-00 320 1
DISK DRIVE ASSEMBLY, RD32 (added) RD32-EA 32A N/A
DISK DRIVE ASSEMBLY, RD32 (replaces RD52-A) RD32-EAA 14 4

't*NOTE"t

When the description includes “added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8500X



VAX 8500/30/50 SYSTEM SORT 8Y DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
DISK DRIVE ASSEMBLY, RD52 (deleted) RD52-A 32 N/A
DISKETTE ORIVE, RX50 DUAL RX50-AA 15 4
DISKETTE DRIVE. RX50 DUAL RX50-AA 22 N/A
DOOR ASSEMBLY, FRONT 70-22901-01 3 N/A
DOOR ASSEMBLY, FRONT 70-22901-01 1A 7
DOOR ASSEMBLY, FRONT 70-22901-01 1 2
DOOR ASSEMBLY, REAR 70-22899-01 4 N/A
DQOR ASSEMBLY, REAR 70-22899-01 1A 31
DOOR ASSEMBLY, REEZAR 70-22899-01 1 21
Door, Bezel 74-31552-02 2A 43
Door, Bezel 74-31552-02 2 43
Door, Card Cage 74-28266-02 16 6
Door, CPU Bezei 74-31552-01 2A 42
Door, CPU Bezel 74-31552-01 2 42
Door, Lower 74-25239-01 24 21
Door, Transparent Keyboard deieted) 74-26222-03 31 7
Door, Upper 74-25239-00 24 21
EMM Assembly, H7188 H7188-AB 1 25
EMM Assembly, H7188 H7188-AB 1A 16
ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 18 N/A
ENCLOSURE ASSEMBLY, BOTTOM 70-18432-00 17 1
ENCLOSURE ASSEMBLY, SYSTEM UNIT BAS0-A 15 1
ENCLOSURE ASSEMBLY, SYSTEM UNIT BA50-A 17 N/A
Enclosure Assembly, Top 70-18439-00 17 4
Enclosure, Bottom 74-25658-00 18 1
Enclosure, Bottom Keyboard 70-21300-01 31 5
Enclosure, Top Keyboard 74-26053-00 31 6
Envelope, Clear 99-07690-01 1A 32
Envelope, Clear 99-07690-01 1 15
Equalizer, Double Key 74-26989-01 30 8
Equalizer, Space Bar 74-27103-01 30 7
Extender, Housing 74-32778-01 5 2
Fan, 4-1/2 in. 70 CFM 12-13185-03 21 2
Fastner, Triangle Crown Panel 90-10564-01 12 16
Fastner, Wire Push Mounting 12-20114-01 28 13
Filler Assembiy, Module 70-23091-01 1A 11
Filler Assembly, Module 70-23091-01 1 30
Filter Assembly, Line 12-26355-02 8 11
Filter Assembly, Line 12-26355-01 5 17
Filter Assembly, Line (replaces 12-21258-02) 12-23555-03 5 14
Filter, Air 12-23034-05 2A 44
Filter, Air 12-23034-05 2 44
Filter, Line 120/208V, 12 A, 50/60Hz 12-25185-01 5 34
Filter, Line EMI/RFI 16A, 47-63 Hz 12-19046-00 21 10

***NOTE"**

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Filter, Power Bus 12-23555-03 6 8
Filter, Power Line 9A 17-26306-01 6 29
Foot, 5 Degree Slope 74-27577-01 30 12
Frame Assembly, Card Cage 70-23109-01 12 1
FRAME ASSEMBLY, SINGLE 70~-22895-01 7 1
FRAME ASSEMBLY, SINGLE 70-22895-01 8 N/A
Fuse Block, 30A 12-25633-01 6 6
Fuse, 30A, 600V 12-22573-02 6 7
Fuse, Slo Blo 1A 90-07212-00 5 12
Gasket Assembly 70-19605-19 7 5
Gasket Assembly 70-19605-11 7 3
Gasket Assembly 70-19605-23 7 4
Grease, Hydrocarbon 49-01519-01 23 Not Shown
Grease, Lithium 49-01237-00 23 Not Shown
Grommet 12-25469-01 2A 32
Grommet 12-25469-01 2 32
Ground Strap 74-29836-01 16 3
Ground Strap 12-13756-07 4 6
Ground Strap 12-13756-07 3 6
Ground Strip 74-32892-01 13 14
Guard. Finger 12-10263-01 21 3
Guard, Finger 70-23592-01 2A 57
Guard, Finger 70-23592-01 2 57
Guide Assembly, Bottom Card (Memory) 70-22560-01 12 21
Guide Assembly, Card (LH) 70-21618-02 12 8
Guide Assembly, Card (LH) 70-22918-02 12 10
Guide Assembly, Card (RH) 70-21619-01 12 5
Guide Assembly, Card (RH) 70-22918-01 12 9
Guide Assembly, Top Card (Memary) 70-22561-01 12 20
Guide, Pin 74-32231-01 7 31
Handle 74-26809-01 29 9
Handle, Latch Wire 74-26537-01 18 4
Harness Assembly 17-01134-01 1A Not Shown
Harness Assembly 17-01198-01 1 14
Harness Assembly 17-01124-01 1 Not Shown
Harness Assembly 17-01198-01 1A 5
Harness Assembly 17-01081-01 2 23
Harness Assembly 17-01132-01 1 Not Shown
Harness Assembly 17-01132-01 1A Not Shown
Harness Assembly (added) 17-01537-01 1A Not Shown
Harness Assembly (added) 17-01536~01 1A Not Shown
Harness Assembly (BBU J20 to H405-A J6) (added) 17-01593-01 1A Not Shown
Harness Assembly (BBU J20 to H405-A J6) (added) 17-01593-01 1 Not Shown
Harness Assembly Wire (added) 17-01537-01 1 Not Shown
Harness Assembly Wire (added) 17-01536-01 1 Not Shown

t*'NOTE!t'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. I[TEM
Harnass Assembly Wire (added) 17-01134-01 1 Not Shown
Harness Assembly, 5 Conductor 15’ Unshielded 17-01295-01 6 14
PowerHarness Assembly, Blower Power 17-01130-01 2 Not Shown
HARNESS ASSEMBLY, BLOWER POWER (deleted) 17-01130-01 11 N/A
HARNESS ASSEMBLY, BLOWER POWER (deleted) 17-01130-01 2A 61
HARNESS ASSEMBLY, BLOWER POWER (delated) 17-01133-01 2 61
Harness Assembly, Chassis 70-18969-00 21 7
Harness Assembly, Internal Neutral (added) 17-01572-01 6 Not Shown
Harness Assembly, w/One 19 Position Connector 17-01591-01 6 39
(J2) and Four Ring Terminals (replaces 17-01240-01)
Harness Assembly, Wire 17-01145-01 2A Not Shown
Harness Assembly, Wire 17-01144-01 2A Not Shown
Harness Assembly, Wire 17-01178-01 2A Not Shown
Harness Assembly, Wire 17-00765-01 2A 56
Harness Assembly, Wire 17-01081-01 2A 23
Harness Assembly, Wire 17-01339-01 6 Not Shown
Harness Assembly, Wire 17-01334-01 5 Not Shown
Harness Assembly, Wire 17-01180-01 2A Not Shown
Harness Assembly, Wire 17-01210-01 2A Not Shown
Harness Assembly, Wire 17-01179-01 2A Not Shown
Harness Assembly, Wire 17-01144-01 2 Not Shown
Harness Assembly, Wire 17-01179-01 2 Not Shown
Harness Assembly, Wire 17-01145-01 2 Not Shown
Harness Assembly, Wire 17-01180-01 2 Not Shown
'farness Assembly, Wire 17-01178-01 2 Not Shown
Harness Assembly, Wire 17-01210-01 2 Not Shown
Harness Assembly, Wire 17-00765-01 2 56
Harness Assembly, Wire (added) 17-01339-01 5 Not Shown
Harness Assembly, Wire (deleted) 17-01133-01 2A Not Shown
Harness Assembly, Wire (replaces 17-01164-01) 17-01574-01 13 6
Harness Assembly, Wire 75 Ohm (deleted) 17-01225-01 2A Not Shown
Harness Assembly, Wire 75 Ohm (deleted) 17-01225-01 2 Not Shown
Head Set Assembly 70-19555-00 23 10
HIGHBOY ASSEMBLY, SINGLE WIDTH 70-22920-02 7 N/A
(replaces 70-22920-01)
HIGHBOY ASSEMBLY, SINGLE WIDTH 70-22920-02 2A 1
(replaces 70-22920-01)
HIGHBOY ASSEMBLY, SINGLE WIDTH 70-22920-02 2 1
(replaces 70-22920-01)
Hinge Assembly {(LH) 12-20203-01 3 3
Hinge Assembly (RH) 12-20203-02 4 3
Hoider, (Head Load) 74-25225-00 24 8
Holder, Fuse 12-21126-01 5 11
Holder, Plane Head 74-25235-00 24 18

t*tNOTE*ﬂ*

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X B-8



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FiG@.
DESCRIPTION PART NO. NO. ITEM
Insert, Blank 74-28535-01 20 8
Insert, Blank 74-28534-01 20 7
Insulator, CRT 74-27754-01 28 7
Jumpuer 12-14314-00 324 2
Jumper Assembly (added) 17-01573-01 8 Not Shown
Jumper Assembly, 800V Power Grnd/Chassis 17-01592-01 6 42
KEYBOARD ASSEMBLY 70-23983-AA 30 1
KEYBOARD ASSEMBLY 70-18416-00 30 2
KEYBOARD ASSEMBLY 70-18416-00 kR N/A
KEYBOARD ASSEMBLY, LK201 LK201-AA 14 3
KEYBOARD ASSEMBLY, LK201 (w/USA Keycaps) LK201-AA 30 N/A
Keyboard Chassis Assembly 70-19004-00 31 1
Kaycap Set w/USA (replaces 70-19005-53) 70-21081-53 30 9
Keys (added) 12-26339-01 1A Not Shown
Keys, Cabinet Door {added) 12-26339-01 1 Not Shown
Kit, Customer Console (Not Shown) BT-ZMAAD-C3 14 8
Kit, Plug ID 12-23701-18 1 18
Label 36-16073-00 11 10
Label, “Cable Caution, LK201" 36-23798-01 30 Not Shown
Label, “Assembly No.” 36-18307-05 1 Not Shown
Label, “Assembly No." (replaces 36-18307-01) 36-18307-05 1A Not Shown
Label, “Bar Code Blank” (added) 36-18460-10 22 Not Shown
Label, “Buikhead” 36-26181-02 6 Not Shown
Label, “Bulkhead” 36-26181-01 5 Not Shown
Label, “Bulkhead” 36-25807-01 1A Not Shown
Label, “Bulkhead"” 36-25807-01 1 Not Shown
Labei, “Cable Table” 36-25537-02 1 Not Shown
Label, “Cabie Table" 36-25537-01 1 Not Shown
Label, “Cable Table” 36-25537-02 1A Not Shown
Label, “Cabie Table" 36-25537-01 1A Not Shown
Label, “Caution Correct Voltage Setting” 36-16157-00 19 14
Label, “Caution” 36-20124-01 19 12
Label, “Classified/License System” 36-26212-01 1 Not Shown
Label, “CPU Logic” 36-25676-01 7 Not Shown
Label, “Danger High Currents” 36-23543-01 1A Nat Shown
Label, "Danger High Currents” 36-23543-01 1 Not Shown
Label, “Danger Stored High Voltage” 36-16930-00 19 13
Label, “Electrical Data” 36-26216-01 13 Not Shown
Label, “Electrical Rating” 36-20122-06 19 15
Label, “Equipment Warning, 100V” 36-17905-16 15 Not Shown
Label, “ESP Static Symbol” 36-24214-02 12 Nat Shown
Label, “FCC Class A Processor” 36-17880-02 1A Not Shown
Label, “FCC Class A Processor” 36-17880-02 1 Not Shown

iﬁtNOTE!tt

When the description includes “added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

B-9

1PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Label, "Fuse Warning” 36-26214-01 5 Not Shown
Label, “Fuse Warning" 36-26213-01 6 Not Shown
Label, "Fuse” 36-20123-01 21 Not Shown
Label, “Fus2” 36-25176-01 13 Not Shown
Label, “Fuse” (added) 36-26215-01 13 Not Shown
Label, “Ground” 36-13272-00 4 7
Label, "“Ground” 36-13272-00 3 7
Label, “Ground” (added) 36-12680-02 13 Not Shown
Label, “Power Rating 100-120/220V" 36-20215-01 15 Not Shown
Label, “Regulations” 36-20217-01 29 13
Label, “Regulations” 36-20218-13 15 Not Shown
Label, “Serial No.” 36-20216-01 29 12
Label, “Serial Number” 36~-19833-01 22 Not Shown
Label, “Serial Regulator” 36-20312-01 30 11
Label, “Serial” (Hong Kong) 36-20216-02 29 Not Shown
Label, “Serial" (Hong Kong) 36-20216-03 29 Not Shown
Label, “Serial” (replaces 36-22147-01) 36-22147-06 10 Not Shown
Label, “Serial” (Spain) 36-20216-04 29 Not Shown
Label, “Serial” (Taiwan) 36-20216-01 29 Not Shown
Label, “Serial/Power Rating” 36-26211-04 5 Not Shown
Label, *“Seriai/Power Rating” 36-26211-02 1A Not Shown
Label, “Serial/Power Rating” 36-26211-01 1A Not Shown
Label, “Serial/Power Rating” 36-26211-03 1A Not Shown
Label, “Serial/Power Rating” 36-26211-02 1 Not Shown
Label, “Serial/Power Rating” 36-26211-01 1 Not Shown
Label, “Serial/Power Rating” (Ireland) 36-26211-06 6 Not Shown
Label, “Serial/Power Rating” (Ireland)(added) 36-26211-03 1 Not Shown
Label, “Serial/Power Rating, Non-Domestic” 36-26211-05 6 Not Shown
Label, “System Classified/License” 36-26212-01 1A Not Shown
Label, “UC! Transformer” 36-25891-01 1A Not Shown
Label, “UC! Transformer” 36-25891-01 1 Not Shown
Label, Adhesive (American) 36-20219-01 30 3
Lamp, Devices Pilot (reptaces 12-05303-00) 12-05303-01 5 10
Latch, Offset 12-24095-01 4 2
Latch, Offset 12-24095-01 3 2
Latch, Wire (LH) 74-26243-01 18 3
Latch, Wire (RH) 74-26242-01 18 2
LED 1.5 MCD @ 25 mA 11-16622-00 26 4
Locktite 414 49-01272-00 26 5
Logo, “Digitai” 74-27428-01 28 14
Medallion (Not Shown) 74-27256-01 14 12
Medallion, System Box 74-27256-08 15 11
Micro Processor, (E1) No. 8051 (deleted) 23-004MI-00 31 9
Module Assembly, Bulk Box 54-16782-01 13 1
Module Assembly, Small Blank 70-21639-01 1A 18

'.'NOTE".

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X

B-10



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Module Assembly, Small Blank 70-21639-01 1 27
Module Assembly, System 54-16237-01 16 1
Module, 4MB Memory (deleted) MS88-AA 1A 10
Module, 4MB Memory (deleted) MS88-AA 1 29
Module, 512KB RAM Daughter (Not Shown) MSC11-B 14 9
Module, 7862 Power Supply 54-15086-01 19 2
Module, BIP Paower H7189-A 1 26
Module, Consaie Distribution Connector 54-16817-01 10 1
Module, H7060 Control/Start-up Power H7060-A 2A 38
Module, H7060 Control/Start-up Power H7060-A 2 38
Module, H7061 Interface Logic H7061-A 2A 39
Moduie, H7061 Interface Logic H7061-A 2 39
Module, Isolation (54-18456-01) 20-28124-01 5 43
Module, Isolation (added) 20-28124-01 6 41
Module, Line interface (Not Shown) 54-15539-01 14 7
Module, LK201CR (replaces 54-15148-00) 54-16941-01 31 2
Module, Main PCB 29-24992-00 32 1
Module, RX50 Controller 54-15058-00 15 5
Module, Seek Interface 54-15066-00 22 10
MONITOR ASSEMBLY, VR201 VR201-B 27 N/A
MONITOR ASSEMBLY, VR201 VR201-8B 14 2
MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 15 2
MOTHER BOARD ASSEMBLY, SYSTEM UNIT KDJ11-CA 16 N/A
Motor Assembly, Stepper 70-18658-01 23 18
Motor, 12 Vdc 12-18677-00 23 1
MOTOR/BASEPLLATE ASSEMBLY (NFR) 70-18638-00 23 N/A
MOTOR/BASEPLATE ASSEMBLY (NFR) 70-18638-00 22 1
Mount, Cable Tie 90-08264-00 28 15
Mount, Cable Tie 90-08264-00 13 10
Mount, Cable Tie 90-08264-00 19 5
Mount, Cable Tie 90-08264-00 2A 45
Mount, Cable Tie 90-08264-00 2 45
Mover Assembly, Air 70-22460-01 7 2
Node Plug Kit 12-23701-18 1A 33
Nut, Bar 74-25248-00 25 2
Nut, Cap No. 6-32 90-10439-01 5 27
Nut, Cap No. 6-32 x 5/16 90-10439-01 6 21
Nut, Ela-Stop 90-08055-00 28 9
Nut, Hex No. 10 90-06565-00 21 12
Nut, Hex No. 2-56 90-06555-00 2A 48
Nut, Hex No. 2-56 90-06555-00 2 48
Nut, Hex No. 4 90-06557-00 21 15
Nut, Hex No. 6 90-08185-00 21 4
Nut, Hex No. 6-32 90-08185-00 19 8

.ﬁ'NOTE*'ﬁ

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Nut, Kep No, 1/4-20 90-08203-00 8 14
Nut, Kep No. 1/4-20 90-08203-00 1A 28
Nut, Kep No. 1/4-24 90-08203-00 1 5
Nut, Kep No. 10-32 90-~-06565-00 13 16
Nut, Kep No. 10-32 90-06565-00 6 26
Nut, Kep No. 10-32 90-08565-00 5 32
Nut, Kep No. 10-32 90-06565-00 4 5
Nut, Kep No. 10-32 90-06565-00 3 5
Nut, Kep No. 10-32 90-06565-00 7 32
Nut, Kep No. 10-32 950-06565-00 1 10
Nut, Kep No. 10-32 90-06565-00 1A 23
Nut, Kep No. 10-32 90-06565-00 2 10
Nut, Kep No. 10-32 90-06565-00 2A 10
Nut, Kep No. 6-32 90-06560-00 13 15
Nut, Kep No. 6-32 90-08185-00 16 12
Nut, Kep No. 6-32 90-10586-02 5 4
Nut, Kep No. 6-32 90-10586-02 6 3
Nut, Kep No. 8-32 90-06563-00 13 8
Nut, Lock 90-09309-01 6 16
Nut, Lock 90-09309-01 5 22
Nut, Push Round 90-09865-01 15 9
Nut, Retainer No. 10-32 90-07786-00 1A 21
Nut, U No. 10-32 90-07786-00 2A 31
Nut, U No. 10-32 90-07786-00 2 31
Nut, Well No. 6-32 90-10115-00 7 11
Overiay, Connector Panel 74-25647-00 20 1
Pad, Foam 12-25961-01 2A 52
Pad, Foam 12-25961-01 2 52
Pan Assembly 70-18981-00 17 2
Panel 74-26404-15 10 2
PANEL ASSEMBLY, CONNECTOR 70-20610-01 20 N/A
PANEL ASSEMBLY, CONNECTOR 70-20610-01 16 11
PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 10 N/A
PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 2A 53
PANEL ASSEMBLY, CONSOLE DISTRIBUTION 70-21700-01 2 53
Panel Assembly, End 70-19485-00 1 4
Panel Assembly, End 70-19485-00 1A 27
Panel Assembly, Kick 70-21704-02 1 3
Panel Assembly, Kick 70-21704-02 1A 24
Panel Assembly, Logo 70-23574-01 1A 25
Panel Assembly, Logo 70-23572--01 1 6
Panel Assembly, Modesty 70-20760-01 14 6
Panel, Bulk Box Side 74-32094-01 13 2

'tINOTE't'

When the description includes "added” or "defeted”, ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

ttiNoTE*tR

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Panel, Connector Grounding 74-27948-01 20 4
Panel, Front 74-32250-01 6 1
Panel, Front 74-32354-01 5 1
Panel, Large Cover 74-32092-01 7 17
Panel, LH Side 74-32252-02 6 33
Panel, LH Side 74-32252-02 5 37
Panel, Rear (replaces 74-32251-01) 74-34822-01 5 41
Panel, Rear (replaces 74-32251-01) 74-34822-01 6 37
Panel, RH Side 74-32252-01 6 32
Panei, RH Side 74-32252-01 5 36
Panel, Small Cover 74-32091-01 7 18
PCB Assembly, Motor 70-19175-00 22 6
PCB Assembiy, Read/Write 70-19177-00 22 5
Pin, Dowel 12-26537-01 24 6
Pin, Roll 90-06518-00 29 10
Plate Assembly, Mounting 70-23417-02 2A 28
Plate Assembly, Mounting 70-23417-02 2 28
Plate, Insert 74-30607-02 2A 64
Plate, Insert 74-30607-02 2 64
Plate, Insert (added) 74-30607-01 2 67
Ptate, Nut 74-28105-01 8 22
Plate, Side 74-25241-01 22 12
Plate, Skid 74-25652-02 22 17
Plate, Slide 74-25652-01 32 5
Plate, Strap (added) 74-30607-01 2A 67
Plenum Assambly 70-23151-01 2A 55
Plenum Assembly 70~23151-01 2 55
Plug Jumper 12-14314-00 32 2
Plug, ID #0 12-23701-186 1 17
Plug, ID #1 12-23701-01 1 16
Plug, Node ID #J 12-23701-16 1A 33
Plug, Node ID #1 12-23701-01 1A 33
Power Cord 17-00083-09 30 Not Shown
POWER SUPPLY ASSEMBLY, H7862 (120/220/240V) H7862-C 19 N/A
POWER SUPPLY ASSEMBLY, H7862 (120/220/240V) H7862-C 15 3
Power Supply, H7180 5/5.2V @200A H7180-A 1A 13
Power Supply, H7180 5/5.2V @200A Module H7180-A 1 22
Power Supply, H7186 +/-5V @B85A H7186~-A 1A 14
Power Supply, H7187 +/-2.5V @100A H7187-A 1A 15
Power Supply, H7187 +/-2.5V Module H7187-A 1 24
Power Supply, H7189 +/-5V @85A Module H7186-A 1 23
Pulley, idler 74-25244-01 23 4
Rail, Lateral 74-26060-00 8 2
Rail, LH Double Vertical 74-26084-01 8 5
Rail, RH Double Vertical 74-26084-00 8 4
Rail, Single Bottom Horizontai 70-18892-00 8 7

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIFTION

DEC FIG.

DESCRIPTION PART NO. NO. I[ITEM
Rail, Single Horizontal 70-18901-00 8 6
Rail, Single Horizontal 70~18891-~00 8 9
Regulator, Power H7189-A 1A 17
Relief, Strain (replaces 12-14574-03) 12-14574-02 5 21
Relief, Strain (replaces 12-14574-05) 12~-14574-03 6 18
Retainer, Blank 74-27343-01 20 3
Retainer, U~Nut No. 10-32 90-07786-00 7 13
Retainer, U-Nut No. 10-32 90-07786~00 1 34
Retaining Ring 90-09273-01 6 27
Ring, External Retaining 90-09580-00 24 7
Ring, R.tainer 90-09273-00 18 7
Ring, Retaining (Not Shown) 90-10318-02 14 13
Rivet 90-10435-01 20 10
Rivet 90-00030-21 8 3
Rivet 90-00030-21 7 28
Rivet 90-09241-00 7 43
Rivet 90-10413-03 7 7
Rivet (added) 90-10359-02 8 25
Rivet (replaces 90-10003-01) 90-10030-21 8 16
Rod, Actuator 74-32259-01 5 31
Rod, Actuator 74-32259-01 6 25
Screen, Single Bottom 74-26078-00 8 10
Screw, Button Cap Hex No. 4-40 x 3/8 90-10379-02 23 12
Screw, Captive Na. 4-40 12-19534-01 10 6
Screw, Flat Hd No. 8-32 x 3/8 90-06037-02 2 13
Screw, Flat Hd No. 8-32 x 3/8 90-06037-02 2A 13
Screw, Flat Hd Phl No. 6-32 x 3/8 90-10158-04 29 8
Screw, Hex Hd No. 1/4-20 x 1/2 90-06241-09 8 13
Screw, Hex Hd No. 1/4-20 x 1/2 90-06241-09 7 39
Screw, Hex Hd No. 1/4-20 x 5/8 90-06242-09 12 4
Screw, Hex Washer Hd No. 8-32 x 5/16 90-09682-00 7 37
Screw, Lock No. 4-40 x 3/8 90-08451-08 10 4
Screw, Mach Phi Flat Hd No. 6-32 x §/16 90-00039-24 6 24

(replaces 90-08404-02)
Screw, Mach Phl Truss Hd No. 6-32 x 3/8 90-06022-01 6 34

(replaces 90-06024-03)
Screw, Phl Flat Hd No. 10-32 x 1/4 90-08007-02 7 15
Screw, Phi Flat Hd No. 10-32 x 5/16 90-06070-02 1 7
Screw, Phi Flat Hd No. 10-32 x 5/16 90-06071-02 1A 26

(replaces 90-06070-02)
Screw, Phl Flat Hd No. 4-40 x 7/16 90-00039-14 25 5
Screw, Phl Flat Hd No. 6-32 x 1/2 (added) 90-06024-02 22 20
Screw, Phl Flat Hd No. 6-32 x 1/4 90-06020-02 22 13
Screw, Phl Flat Hd No. 6-32 x 5/16 90-00039-24 5 30

t'*NOTEI‘**

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Screw, Phl Hd Self-Tap No. 6-20 x 1/4 90~-10376-02 20 11
Screw, Phl Mach Hd No. 4-40 x 1/4 90-00039-16 24 15
Screw, Phl Pan Hd No. 1/4-20 x 3/8 90-06055-01 7 16
Screw, Phl Pan Hd No. 1/4-20 x 5/8 90-06057-02 12 24
Screw, Phl Pan Hd No. 10-32 x 1-~1/2 90-06079-01 7 21
Screw, Phl Pan Md No. 10-32 x 5/8 90-06074-01 7 33
Screw, Phl Pan Hd No. 2-56 x 1-3/8 90-06007-00 2A 47
(replaces 90-08030-01)
Screw, Phi Pan Hd Na. 2-56 x 1.00 90-06007-01 2 47
(replaces 90-08030-01)
Screw, Phl Pan Hd No. 2-56 x 1/4 90-10421-01 29 7
Screw, Phl Pan Hd No. 4-40 x 3/8 90-06011-01 21 16
Screw, Phl Pan Hd No. 4-40 x 3/8 90-06011-01 5 16
Screw, Phl Pan Hd No. 4-40 x 5/16 90-10089-00 31 4
Screw, Ph! Pan Hd No. 6-32 x 1.00 90-06028-01 9 3
Screw, Phl Pan Hd No. 6-32 x 1/2 90-06024-01 22 14
Screw, Phl Pan Hd No. 6-32 x 1/2 90-10089-03 16 16
Screw, Phl Pan Hd No. 6-32 x 1/2 90-06024-01 7 9
Screw, Phl Pan Hd No. 6-32 x 1/2 9N-06025-01 2A 66
(replaces 90-07793-01)
Screw, Phl Pan Hd No. 6-32 x 1/2 90--06025-01 2 66
(replaces 90-07793-01)
Screw, Phl Pan Hd No. 6-32 x 1/4 90-00062-10 11 6
Screw, Phl Pan Hd No. 6-32 x 1/4 90-06020-01 13 13
Screw, Phl Pan Hd No. 6-32 x 1/4 90-10174-00 6 12
Screw, Phl Pan Hd No. 6-32 x 1/4 90-10174-00 5 18
Screw, Phi Pan Hd No. 6-32 x 2-1/2 90-00038-~18 28 6
Screw, Phl Pan Hd No. 6-32 x 3/8 90-09989-00 12 25
Screw, Phl Pan Hd No. 6-32 x 3/8 90-09708-00 16 8
Screw, Phl Pan Hd No. 6-32 x 3/8 90-09984-00 5 8
Screw, Phl Pan Hd No. 6-32 x 3/8 90-06011-0t -] 10
Screw, Phl Pan Hd No. 6-32 x 3/8 90-09984-00 5] 5
Screw, Phi Pan Hd No. 6-32 x 5/16 90-09708--00 22 3
Screw, Phl Pan Hd No. 6-32 x 5/16 90-09708~00 17 3
Screw, Phl Pan Hd No. 6-32 x 5/16 90-09701-00 2A 60
Screw, Phi Pan Hd No. 6-32 x 5/16 90-10155-00 5 25
Screw, Phi Pan Hd No. 6-32 x 5/16 90-10155-00 6 19
Screw, Ph! Pan Hd No. 6-32 x 5/16 90-09701-00 2 60
Screw, Phi Pan Hd No. 6-32 x 5/8 90-06025-01 27 4
Screw, Phi Pan Hd No. 6-32 x 5/8 90-00062-16 11 8
Screw, Phi Pan Hd No. 6-32 x 7/16 90-06023-01 5 3
Screw, Phi Pan Hd No. 6-32 X 7/16 90-06023-01 6 2
Screw, Phl Pan Hd No. 7-16 x 5/16 90-10141-01 16 5
Screw, Phi Pan Hd No. 8-32 x 1/2 90-06039-01 13 7
Screw, Phl Pan No. 6-19 x 1/4 Self-Tap 90-09800-02 28 10

*'*NOTE*'*

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

ODESCRIPTION PART NO. NQ. |TEM
Screw, Phl Truss Hd No. 10-32 x 1/2 90-00049-04 2A ‘41
Screw, Phl Truss Hd No. 10-32 x 1/2 90-09700-~00 2A 30
Screw, Phl Truss Hd No. 10-32 x 1/2 90-09700-00 2 30
Screw, Phi Truss Hd No. 10-32 x 1/2 90-00049-04 2 41
Screw, Phil Truss Hd No. 6-32 x 1/4 90-06020-03 23 2
Screw, Phl Truss Hd No. 6-32 x 5/16 90-06021-03 24 20
Screw, Phi Truss Hd No. 8-32 x 3/8 90-~06037-~03 2 18
Screw, Phl Truss Hd No. 8-32 x 3/8 90-06037-03 2A 18
Screw, Phi Truss Hd No. 8-32 x 5/8 90-06040-03 2A 25
Screw, Phl Truss Hd No. 8-32 x 5/8 90-06040-03 2 25
Screw, Self-Tapping No. 6-19 x 3/8 90-09800-~02 12 12
Screw, Self-Tapping No. 8 90-00062-69 12 13
Screw, Self-Tapping Phl Hd No. 6 x 1/2 90-09800~23 2 3

(replaces 90-09800~18)
Screw, Self-Tapping Phl No. 6 x 1/2 90-09800~23 2A 3

(replaces 90-09800-18)
Screw, Self-Tapping Washer No. 8 x 1/2 90-00061~27 12 18

(replaces 90-10112-01)
Screw, Sems Hex Hd No. 1/4-20 x 1/2 90-09988-00 8 11
Screw, Sems Hex Hd No. 10-32 x 1/2 90-09988-05 8 23
Screw, Sems Hex Hd No. 10-32 x 1/2 90-10156-~00 1 33
Screw, Sems Hex Hd No. 10-32 x 1/2 90-10156-00 1A 30
Screw, Sems Pan Hd No. 10-32 x 3/8 90-09228-10 7 35
Screw, Sems Phl Hd No. 10-32 x 1/2 90-09700~-00 1 20
Screw, Sems Phi Hd No. 10-32 x 1/2 90-09700~-00 1A 19
Screw, Sems Phi Hd No. 6-32 x 5/16 90-09791-~00 13 4
Screw, Sems Phl Hd No. 8-~32 x 1/2 90-09545-01 12 6
Screw, Sems Phl Pan Hd No. 10-32 x 3/8 90-09228~10 1A 22
Screw, Sems Phl Pan Hd No. 4-40 x 5/16 90-09643-03 10 5
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-36 19 9
Screw, Sems Phl Pan Hd No. 6-32 x 1/2 90-00049-34 2 8
Screw, Sems Phi Pan Hd No. 6-32 x 1/2 80-00049-34 2A 8
Screw, Sems Phl Pan Hd No. 6-32 x 3/4 90-00048-37 21 6
Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-00049-35 19 11
Screw, Sems Phl Pan Hd No. 6-32 x 5/16 90-10155-00 21 17
Screw, Sems Phl Pan Hd No. 8-32 x 1/2 90-09545-01 2A 22
Screw, Sems Phl Pan Hd No. 8-32 x 1/2 90-09545-01 2 22
Screw, Sems Phl Pan Hd No. 8-32 x 1/4 90-09545-00 2A 21
Screw, Sems Phl Pan Hd No. 8-32 x 1/4 90-09545-00 2 21
Screw, Sems Phi Pan Hd No. 8-32 x 3/8 90-10174-02 2 5
Screw, Sems Phl Pan Hd No. 8-32 x 3/8 90-10174-01 2 15
Screw, Sems Phi Pan Hd No. 8-32 x 3/8 90-10174-02 2A 5
Screw, Sems Phl Pan Hd No. 8-32 x 3/8 90-10174-01 2A 15
Screw, Sems Phi Pan No. 8-32 x 1/2 90-09682-00 12 22

(replaces 90-00049-28)

ﬁ'INOTE***

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8500X

B-16



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Screw, Sems Truss Hd No. 10-32 x 3/8 90-00049-11 1 8
Screw, Sems Truss Hd No. 10-32 x 5/8 90-00063-41 7 19
(replaces 90-09700-00)

Screw, Sems Truss Hd No. 6-32 x 3/8 90-00049-11 1A 3
Screw, Shoulder 90-10639-01 2A 27
Screw, Shoulder 90-10639-01 2 27
Screw, Slotted Hex Hd No. 6-32 x 5/16 90-10386-01 31 8
Screw, Socket Hd No. 6~-32 x 3/8 90-06293-10 24 9
Screw, Truss Ph Hd No. 6-32 x 1/2 90-00049-11 1 12
Screw, Washer Pan Hd No. 6-32 x 1/2 90-10245-01 19 10
Screwlock, No. 4-40 x 3/16 90-08451-06 16 13
Seal, Front Angle 70-19145-00 8 17
Seal, Front Single Angle 74-26402-01 8 12
Seal, Rear 74-26638-02 8 19
Seal, Rear Angle 70-19581-03 8 18
Sensor, Air Flow w/LED 12-22805-02 2A 12
Sensor, Air Flow w/LED 12-22805-02 2 12
Shaft, Collet 74-25231-00 24 3
Shaft, Guide 74-25224-01 23 14
Shaft, Idier 90-00032-19 23 3
Shaft, Tilt 74-26805-01 29 3
Shield Assembly 70-19918-01 22 18
Shield, Backplane 74-32070-01 2A 9
Shield, Backplane 74-32070-01 2 9
Shield, Bottom Copper 74-27817-02 29 15
Shield, Console 74-26639-01 8 20
Shield, Copper Strap 74-27818-02 29 17
Shield, EMIU/RFI 12-20580-0t 20 9
Shield, Top Copper (1 Piece) 74-29894-02 29 14
Shoe, Slide 74-25827-00 23 15
Slide, Interlock 74-31550-01 12 17
Slide, Interlock 74-31553-01 12 14
Space Bar (Low Profile) (replaces 74-26051-00) 74-28773-01 30 6
Spacer 90-00034-10 7 25
Spacer, Follower Arm 74-25226-00 25 4
Spacer, Hex 90-06039-01 13 5
Spacer, Hex (added) 74-22846-00 13 17
Spacer, Interlock 74-31551-01 12 15
Spacer, PC Board Support 74-28652-01 16 15
Spacer, Switch 74-25236-00 24 14
Spacer, Transformer Bracket 74-32268-01 7 41
Spindie Assembly 70-18629-00 23 8
Spring, Carriage 74-25832-00 23 16
Spring, Compression 12-20841-01 29 4
Spring, Compression 12-20374-01 30 4

ItﬁNOTEI'!

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.
DESCRIPTION PART NO. NO. ITEM
Spring, Compression 12-20374-02 30 5
Spring, Compression 12-19914-01 18 6
Spring, Compression 12-20113-01 15 10
Spring, Compression 12-26354-01 7 24
Spring, Cone Lift Cover Return 74-25234-00 22 9
Spring, Conical 74-25232-00 24 4
Stand, System VT2XX-AA 14 5
Standoff, Hex No. 10-32 90-00001-21 2A 29
Standoff, Hex No. 10-32 90-00001-21 2 29
Standoff, Hex No. 8-32 90-00001-34 2A 24
Standoff, Hex No. 8-32 90-00001-34 2 24
Standoff, No. 6-32 x 5/16 90-00001-38 5 23
Standoff, No. 6-32 x 5/16 90-00001-38 6 17
Strain Relief 12-24788-01 11 5
Strain Relief 12-24788-02 11 7
Strip, Insulator 74-27877-01 20 6
Support Assembly, Central 70-23071-01 7 14
Support Assembly, Single Width 70-18889-00 8 1
Support, Left Transformer 74-31998-01 7 30
Switch, (SW1) Rocker 16A 12-17051-04 21 8
Switch, Lower 74-25238-00 24 13
Switch, Slide 5A (SW2) (replaces 12-16901-00) 12-16901-04 21 14
Switch, Upper 74-25237-00 24 12
SYSTEM UNIT ASSEMBLY, PC380 PC380-AA 15 N/A
SYSTEM UNIT ASSEMBLY, PC380 PC380-AA 14 1
Terminal, (P1,P2) Pin Contact 12-12169-00 1 2
Terminal, (P5) Socket Contact 12-12170-01 11 4
Terminator-Bl, GIF Signal 20-24486-01 9 5
Terminator-Bl, GOM Clock+Signal 20-24487-01 9 4
Thermistor, Temperature Mtg. Pkg. 12-19526-01 2A 14
Thermistor, Temperature Mtg. Pkg. 12-19526-01 2 14
Thumbscrew, No. 4-40 x 3/8 12-20933-01 16 9
Thumbscrew, No. 4-40 x 5/8 12-20934-01 16 7
Tie, Cable 90-09617-00 28 17
Tie, Cable 90-07880-00 28 16
Tie, Cable 90-07031-00 21 18
Tie, Cable 90-07031-00 19 6
Tie, Cable 90-07032-00 13 11
Tie, Cable 90-07032-00 2A 46
Tie, Cable 90-07031~-00 2A 50
Tie, Cable 90-07032-00 2 46
Tie, Cable 90-07031-00 2 50
Tie, Cable Bundie 90-07032-00 6 Not Shown

..'NOTE".

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X

B-18



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
Transformer 16-25480-01 13 9
Transformer, P=6kV 50/60Hz 16-24764-01 1 35
Transformer, P=6kV 50/60Hz 16-24764-01 1A 6
Washer, Ext Tooth Lock No. 10 90-07651-00 21 11
Washer, Ext Tooth Lock No. 6 90-07649-00 21 5
Washer, Ext Tooth Lock No. 6 90-07649-00 19 7
Washer, External Tooth Lock 90-07651-00 7 22
Washer, External Tooth Lock No. 6 90-08270-00 5 29
Washer, External Tooth Lock No. 6 (deleted) 90-08270-00 6 23
Washer, External Tooth Lock No. 8 90-08151~-00 7 kt:]
Washer, Flat 90-08172-00 23 11
Washer, Flat 90-06656-00 23 5
Washer, Fiat 90-06656-00 24 19
Washer, Flat 12-19044-01 24 5
Washer, Flat 90-08992-00 22 19
Washer, Flat 90-09775-01 18 5
Washer, Flat 90-08172-00 10 3
Washer, Flat 90-09273-01 5 33
Washer, Flat 90-06664-00 5 42
Washer, Flat 90-06659-00 6 4
Washer, Filat 90-06659-00 5 6
Washer, Flat 90-06662-00 2A 35
Washer, Flat 90-06668-00 2A 65
Washer, Flat 90-06664-00 4 4
Washer, Flat 90-06668-00 6 38
Washer, Flat 90-06664-00 3 4
Washer, Flat 90-06668-00 2 65
Washer, Flat 90-06656-00 2 7
Washer, Flat 90-06664-00 2 11
Washer, Flat 90-06664-00 1A 20
Washer, Flat 90-06662-00 2 35
Washer, Flat 90-06656-00 2A 7
Washer, Flat 90-06664-00 2A 11
Washer, Flat (added) 90-06664-00 13 18
Washer, Flat (replaces 70-06659-00) 90-10816-01 2 26
Washer, Flat {replaces 90-06659-00) 90-10816-01 2A 26
Washer, Flat {replaces 90-10164-00) 90-06662-00 7 23
Washer, Flat No. 10 90-06664-00 7 36
Washer, Flat No. 10 90-06664-00 1 9
Washer, Flat No. 6 90-06659-00 27 2
Washer, Flat No. 6 90-06656-00 22 4
Washer, Flat No. 6 90-06653-00 7 10
Washer, Flat No. 8 90-05660-00 12 7
Washer, Fiat Nylon 90-06707-00 16 14
Washaer, Int Lock 90-06634-00 16 4

'tRNOTEtit

When the description includes “added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

1PB-8500X



VAX 8500/30/50 SYSTEM SORT BY DEC PART DESCRIPTION

DEC FIG.

DESCRIPTION PART NO. NO. ITEM
Washer, Internal Tooth Lock 90-06632-00 6 9
Washer, Internal Tooth Lock 90-06632--00 5 15
Washear, Internal Tooth Lock No. 6 90-09882-00 22 11
Washer, Lock No. 6 90-07801-00 23 6
Washer, Plastic 12-20292-01 27 3
Washer, Spiit Lock 90-06687-00 2A 49
Washer, Split Lock 90-07797-00 7 40
Washer, Split Lock 90-06687-00 2 49
Washer, Split Lock No. 1/4 90-07797-00 12 3
Washer, Split Lock No. 6 90-07801-00 6 20
Washer, Split Lock No. 6 90-07801-00 5 26
Weldmaent, Connector Panel 70-20474-01 20 2
Weldmant, Front Door 70-22902-01 3 1
Weldment, Rear Door 70-22900-01 4 1
Weldment, Wire Form Bracket 70-19524-00 28 2
Weldmeant, Wira Tension 70-19798-00 28 4
Wire Assembly, Ground (10 in.) 70-19723-01 28 8
Wire Assembly, Ground (4 in.) 70-19723-00 28 11

*t#NOTE*ii

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-8500X



